AVvCO LYCOMING

PARTS CATALOG

IGO-540 and I1GS0-540
SERIES

AIRCRAFT ENGINES

UAVEDOD LYCOMING WILLIAMSPORT DIVISION
AVCO CORPORATION
WILLIAMSPORT, PENNSYLVANIA 17701

PC-116 June 1981



AVvCO LYCOMING

PARTS CATALOG

IGO-540 and I1GS0-540
SERIES

AIRCRAFT ENGINES

UAVEDOD LYCOMING WILLIAMSPORT DIVISION
AVCO CORPORATION
WILLIAMSPORT, PENNSYLVANIA 17701

PC-116 June 1981



INTRODUCTION

This illustrated Parts Catalog provides parts coverage for all current models of IGO-540 and
1GS0-540 series engines. The serial number as well as the model designation may be found on the
engine nameplate on the reduction gear housing assembly.

Group Assembly Section: This section lists major assemblies and sub-assemblies in the general
order of engine build-up.

Service Kit Section: Seal and gasket sets and cylinder, piston and ring kits are provided in this
section.

Supersedure Section: This section lists a history of part numbers that have been superseded and
gives a brief description of the change involved.

Numerical Index: Quick determination of part location in the catalog is possible thru this section
when only the part number is known.

QOversize and Undersize Parts: Procurable oversize and undersize parts are listed preceding the
main group assembly parts list.

Vendor Accessories: Parts coverage of Vendor Accessories used on Avco Lycoming engines may
be found in the appropriate Vendor’s Parts Catalog. A list of the publications appear in the latest
edition of Avco Lycoming Service Letter No. L114.

SERVICE BULLETINS, INSTRUCTIONS AND LETTERS

Although the information in this catalog is up-to-date at the time of publication, users are urg-
ed to keep abreast of later information through Avco Lycoming Service Bulletins, Instructions
and Letters which are available from all Avco Lycoming distributors or from the factory by
subscription. Consult the latest edition of Service Letter No. L.114 for subscription information.

NOTE

The illustrations, pictures and drawings shown in this publication are typical of the subject mat-
ter they portray; in no instance are they to be interpreted as examples of any specific engine,
equipment or part thereof.



1GO-5640, 1GSO-540 SERIES

TABLE OF CONTENTS
SECTION PAGE
Introduction . . . ... ... . i
Tableof Contents. . . ... ... ... .. . ii
Oversize and Undersize Parts Listing. . . .. ... ... .. . . . .. .. . . .. . iv

1. Crankcase, Crankshaft and Camshaft Group

Crankcase Assembly . .. ... ... . .. . . . L 1-1
Crankshaft, Camshaft and Related Parts. . .. ........ ... .. ... ... ... ... ... ... .......... 1-3
Crankcase Related Parts. . . ......... . ... .. ... . . .. . . e 1-6
Crankcase Attaching Parts. . ... ... . .. .. .. .. . . . . . . . 1-6
2. Reduction Gear Housing and Related Parts
Reduction Gear Housing Assembly . . . ... ... ... .. ... .. ... . . . ... ... 2-1
Governor Drive. ... .. O 2-3
Propeller Shaft and Stationary Gear Assembly . ... ...... ... .. .. .. ... ... . ... ... ... ... ..., 2-5
Magneto Drives. . . ... ... .. .. 2-7
Drain Tube Assembly. ... ... ... .. . . . . . 2-9
3. Accessory Housing and Related Parts
Accessory Housing Assembly. . . ... ... ... ... . ... 31
Accessory Housing Assembly. . . ... ... . .. ... . .. 33
Starter, Generator, Vacuum Pump, Hydraulic Pump and Fuel Pump Covers. .. ........... ... .. 3-5
Supercharger Drives and Related Parts. .. ... ... ... ... ... . . .. . . ... . . .. ... ... ... 3-7
Starter Drive, Breather Tube and Related Parts. . . ........... ... .. ..... .. ... ........... 39
Vacuum Pump, Tachometer and Starter Drive. . ... ... ... .. ... .. ... ... ... ... ............ 311
Tachometer and Fuel Drives. ... ... ... ... .. .. ... . . .. ... . . . . 3-13
Oil Pressure and Scavenge Pump. . ... ... ... .. ... 3-14
Oil Pressure and Qil Scavenge Pump. .. ......... ... .. ... 3-15
4. Cylinder, Piston and Valve Train
Cylinder Assembly . . ... ... . 4-1
Cylinder Related Parts. .. ........ ... .. ... . .. . . .. 4-3
Connecting Rod, Pistons and Ring Assemblies. . ... ........... .. ... ... ................. 4-5
Valve Assembly . . . ... .. 4-6
Cylinder Head Drain Tubes and Intercylinder Cooling Baffles. . ... ........................ .. 4-7
5. Ignition System
Magnetos . . ... ... 5-1
Ignition Harness and Lead Assemblies(Co-Op). .. .......... .. ... .. ... . ... .. .. . ... ... 5-2
Ignition Harness and Lead Assemblies (Scintilla). . . . . ....... ... ... ... ... . ... .. ... ....... 5-3
Ignition Harness and Lead Assemblies (High Tension). . ... ... ... ... ... ... ... ............ 5-5
Ignition Harness and Lead Assemblies. . ... ... ... ... ... ... ... . . . .. ... ... . . .. ... ... ... .. 5-7
Spark Plugs. ... ... 5-8
6. Supercharger System
Supercharger and Impeller Assembly . . ........ ... ... ... .. .. .. .. .. .. ... 6-1
Air Inlet Housing Assemblies. . . ......... ... .. .. . . .. . ... 6-3



1GO-540. IGSO-5640 SERIES

TABLE OF CONTENTS (Cont.)
SECTION PAGE
7. Oil Sump and Induction System
Intake Pipe Assembly . .. .. ... ... .. 7-1
Oil Sump Assembly and Oil Scavenge Screen. ... ..... ... ... ... ... . ... .. ... ... ... ..., 7-3
Fuel Injector and Fuel Manifold Assembly (IGO-540-A1A,-A1C). . ............. ... ... ....... 7-5
Fuel Injector and Fuel Manifold Assembly (IGO-540-B1A,-B1C)............................ 77
Fuel Injector and Modulator Assembly (IGSO-540-A). . .......... .. ... ... .. . ... ..., 7-9
Fuel Injector Oil Filter and Pump Assembly (IGSO-540-B). ... ............................ 7-11
8. Service Kit Section. . ... ... . .. 8-1
9. Supersedure Section. . . ... ... ... 9-1
10. Numerical Index . .. .. .. ... ... 10-1



IGO, IGS0O-540 SERIES
Oversize and Undersize Parts Listing

PART NO. DESCRIPTION OVERSIZE UNDERSIZE
PO2| PO5| P10] P11} P15 | P20 | P22 {P30| P33 | P75 ]| P125] M3 | M6 | M10O

LW-10647 DOWEL X X

LW-11021 BEARING X X X

LW-11179-A SHAFT X X X

LW-11179-B SHAFT X X X

LW-11179-C SHAFT X X X

LW-11181 CAGE ASSY. X

STD-1392 PLUG X

65366 BEARING THRUST X

65519-S BUSHING X

65985 ROLLER PINION X X X

66145 DOWEL X X

66610 BUSHING X X

66670 BUSHING X X

67722 RING X X

69260 INSERT X

71894 SEAT X X X

71895 SEAT X' X X

72212 SEAT X X X

72536 BUSHING X

72761 BEARING X

73293 BUSHING X

73810 BUSHING X X X X X

73857 RING X X

74241 RING X

75302 DOWEL X

71903 BUSHING, Counterweight
SEE LATEST EDITION OF SERIVCE INSTRUCTION NO. 1143 FOR APPLICATION.

Studs available in PO3, PO7 and P12.

NOTE
When ordering oversize and undersize parts, be sure to specify the required oversize and undersize dimension along with the pro-

per part number. For example: to order bushing 66610 in 0.010 in. oversize, order P/N 66610, P10. To order P/N LW-11021
Bearing in 0.006 undersize, under P/N LW-11021, M6. Oversize code letter is “’P’’ while undersize code letter is “‘M"’.

iv



JAVEO

LycomiNGg IGO and IGSO-540 PARTS CATALOG

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP
CRANKCASE ASSEMBLY

FIG. PART ON QUANTITY PER ASSEMBLY
REF/NUMBER DESCRIPTION LY 1G0-540 l 1GS0O-540
1 V,V,Q)o YAAAAA A A
P \O\y (\ P\ O\O\® “'7 0
1 LW-11041 CRANKCASE ASSEMBLY 1.1
LW-11042 CRANKCASE ASSEMBLY 1] .1
LW-11+043 CRANKCASE ASSEMBLY 1.1 -
LW-11044 CRANKCASE ASSEMBLY ) O | O O N Y Y O I O
2 |75302 DOWEL, Crankcase thru_stud 8
3 STD-557 _DOWEL, 1/2 dia. x_11/16_long,hollow | .2 4.
4 69679 STUD, 9/16-18 x 10-21/32 long 4
5 66734 STUD, 1/2-13 x 9-7/8 long_ 4 i
6 31-13 STUD, 5/16-18 x 1-5/8 long 6
7 50-15 STUD, 1/2-13 x_1-7/8 long 12
8 38-13 STUD, 3/8-16 x 1-5/8 long 24 .
9 38D-19 STUD, 3/8-16 x 2-3/8 _longdrilled 1115213 -
10 74957 STUD, 3/8-16 x_2-3/4 long 21212121 21 21 2
1 38-16 STUD, 3/8-16.x 2.00. long 2121313 2|.2 212121 2 _
12 715000 STUR,. 3/8-16.x..2-19/64 lang 41 4 4] 41 4] 4] 4] 4] 4 ]
13 38-17 STUD, 3/8-16 x_ 2-1/8_long 313
14 38-19 STUD, 3/8-16 x 2-3/8 long 2]12]2]2 N O O I O O I O I I O T
15 38D-19 STUD, 3/8-16 x 2-3/8 long.drilled Haaaga N
16 25-11 STUD, 1/4-20 x 1-3/8 long 41 4] 4] 4 N
17 25-10 STUD, 1/4-20 x 1-1/4 long 11111
18 25-19 STUD, 1/4-20 x 2-3/8 long LI I ) O O T T B T
19 25-20 STUD, 1/4-20 x 2-1/2 long 41 4] 4] 4] 4| 4] 4
20 25-22 STUD, 1/4-20 x 2-3/4 long 212121 2| 21 21 2 m
21 STD-1315 INSERT, 1/4-28 Heli-coil,1/2 long 17
22 STD-1623 INSERT, 1/4-20 Heli-coil,3/8 long 1
23 LW-10647 DOWEL, Crankshaft bearing 8
24 69861 DOWEL, Oil transfer 1 |
25 65007 RETAINER, Shroud tube seal 12
26 69580 DOWEL, 5/16 dia.x 5/8 long 2
27 1102 PLUG, 1/8 pipe x 3/8 long,Allen 1111414 41 4141 41 4] 41 4
28 S$TD-783 PLUG, 1/4 pipe.Allen 1
e
1-1



awAveo LYCOMING IGO and IGSO-540 PARTS CATALOG

™~ o0}
N

12-13

2305

Figure 1 - Crankcase Assembly
1-2



/AvVeEOD LYCOMING IGO and IGSO-540 PARTS CATALOG

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP
CRANKSHAFT, CAMSHAFT AND RELATED PARTS

FIG. PART ON QUANTITY PER ASSEMBLY
REF/NUMBER DESCRIPTION LY 1G0-540 l IGS0O-540
9 v,v,g@) v’v)v,v,v,s,s,
VANV P OO\
74982 CRANKSHAFT AND COUNTERWEIGHT ¢ &+ ¢t 1 L 1 | |
ASSEMBLY I
74980 CRANKSHAFT AND COUNTERWEIGHT i e .
______________ ASSEMBLY B O O | OO 1 O O | A [ O | §
1 14981 CRANKSHAFT ASSEMBLY i
74979 CRANKSHAFT ASSEMBLY L ) | R | ~
2 73810 BUSHING, Crankshaft_dynamie
counterweight 1 T O O I O U O O O N Y O I O R O
3 65519 BUSHING, Crankshaft.front 1 SN (U O OO N O A O O O A A I
4 72536 BUSHING,_Rear.crankshaft. spline . 1 I O W N
b 69641 DOWEL, Rear crankshaft spline .. f L £ L 8 L1 1 }. - .
bushing 13 )
61725834 COUNTERWEIGHT _ASSY., Dynamic 4 | .
7 71903 BUSHING,. Dynamic.counterweight 16 . . . . 4o
8 71904 COUNTEBRWEIGHT ASSY.. Dynamic 1.1 ) i
9 4 . B .
10 LCOUNTERWEIGHT ASSY., Dynamic... .\ L J. Ly . b b b b v bbb b
light 1 . I .
11 71903 BUSHING,..Dynamic_counterweight 4 d .
12 73287 ROLLER,. Dynamic_counterweight,3.1__ :
arder 10}10J10110 N I
13169433 ROLLER, Dynamic. counterweight 3rd _
order 10110110 105101 1.0 1.0 ]
14 10416 ROLLER, Dynamic counterweight,6th | | L 1. ¢t 4 ¢ 1 4t b b L b b L1 b 1.
..... order 2
15 71907 WASHER, Dynamic.counterweight .2: S I A T O OO O N DO S N N O A O
16 LW-14820 RING, Internal retaining.____ 24 |
17 STD-858 KEY, 5/32 x_5/8 dia.Woodruff 1 -
18 676817 GEAR._Crankshaft timing 1
19 167204 PLATE, Crankshaft gear. fock 1 N
20 167688 gear retaining 1 ]
21 71304 CAMSHAFT ASSY. 1 1 1 ]
77202 CAMSHAFT ASSY. 1.1 Ny -
22 69662 GEAR, Camshaft 1 B
23 72078 LOCKPLATE, 5/16 bolt x 1-21/64 i
spacing 2
24 STD-679 SCREW, 5/16-24 x 13/32 long 4

1-3



w/Aveo LycoMING IGO and IGSO-540 PARTS CATALOG

2306

Figure 2 - Crankshaft, Camshaft and Related Parts
1-4



wAveED LYycoMING IGO and IGSO-540 PARTS CATALOG

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP
CRANKCASE RELATED PARTS

EIG. PART ON QUANTITY PER ASSEMBLY
REFINUMBER DESCRIPTION L4 160-540 l 1GS0-540

3 ?"?,0)6) 7’7,7,7,7,0)0’

N AN PO\ PO

1 LW-11021 BEARING, Crankshaft 8

2 73061 BODY, Hydraulic_tappet 12

3 78290 PLUNGER_ASSY,, Hydraulic_tappet 12

4 78524 SOCKET, Push _rod,hydraulic tappet 1A N O O I O O T O I O T O O T I O I I T O O O
5 13772 NOZZLE ASSY., Piston cooling 6 .
8 71523 BALL, Piston cooling nozzle 6

1 71524 PLATE, Piston cooling_nozzle 6

8 13773 NOZZLE, Piston cooling 6

9 72215 SPRING, Piston_cooling nozzle 6

10 10337 BRACKET ASSY., Engine mount,rear 2 21.2 2| 2 2] 2] 212

11 70452 BRACKET ASSY., Engine mount,rt.rear 1 1 1

12 70446 BRACKET, Engine mountfront 2 2 2

13 38-21 STUD, 3/8-16 x_2-5/8 long 2 2| 2 212 21 21212

14 STD-1171 INSERT, 3/8-16 Heli-coil x_3/4 long ] 1 1

15 38-23 STUR,.3/8:16 x.2-7/8 long 2 212 21 2 212 2

16 38-22 STUD, 3/8-16_x 2-:3/4_long 2 2 2

17 69701 BRACKET, Enging mountfront 2 212 212 2.2 2} 2

18 |STD-33 WASHER, 3/8 plain 4

19 STD-617 NUT, 3/8-24 self-locking 4

20 70451 BRACKET _ASSY., Engine_mount,left_rear 1 1 1

21 S$TD-35 WASHER, 3/8 plain 6

22 |STD-616 NUT, 3/8-24_self-locking 6

23 SIR-1171 INSERT, 3/8-16_Heli-coil. x 3/4 long 1 1 1

24 138-22 STUR, 3/8-16.x_2-3/4 long 1 1 1

2037




w/Aveo LYCOMING IGO and IGSO-540 PARTS CATALOG

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP
CRANKCASE ATTACHING PARTS

FIG. PART ON GQUANTITY PER ASSEMBLY
REFE(NUMBER DESCRIPTION L4 160-540 1 IGSO-540
4 A AAAAARN
v \O\Zw\o P OO\
1. JANG-16 BOLT, 3/824 x 1-53/64. longhex.hd.dr.
shank . 1
2 |SID-872 NUT, 3/8-24 slotted __ .. 1
3 STD-33 WASHER, 3/8 x 1/16 thick (max.3) un
4 . ]AN960-616L { WASHER,_3/8 x..1/32_thick .(max.1} un N
5. [ANG-24 1BOLT, 3/8-24 x 2-37/64 longhex.hd.dr
— ...shank 2
6 ANG-21A BOLT, 3/8-24 x.2-3/16 long.hex.hd 41 414 4 313131 3].31.3] 3
- STN-33 WASHER,..3/8 _plain 12
8 STD-872 NUT, 3/8-24_slotted 3
9 ISTD-713 PIN, 3/32.dia.x 3/4.long 1
10.. |STD-678 WASHER, 3/8 lack,internal teeth 4
11 1STD-596 NUT, 3/8:24 plain 4
12 160803 STRAP, Lifting 2121212
13 JAN4-15A . 1BOLT, 1/4-28 x 1-21/32 ianghex.hd 2] 2).21 2
14 N4-12A | BOLT, 1/4:28 x_1-9/32 long,hex.hd 3 8.5
15.__|AN4-17A* BOLT, 1/4-28 x 1-29/32_long,hex.hd. 2].2
16 4-16 BOLY, 1/4-28.x 1-25/32_lang,hex.hd.dr
shank 6 6] 6! 6
17 12707 EYE, Lifting,front B ]
18.__|ANG-22A BOLT, 3/8:24 x 2:21/64 long,hex.hd. yuyyuyaa
19 72708 EYE, Lifting.rear .3 0
20 |AN4-14A BOLT, 1/4-28 x.1:17/32 long,hex.hd. 212121 2| 2] 2
21 AN4-15A BOLT, 1/4-28 x 1-21/32 long,hex.hd. 21.2 212
22 AN4-12A BOLT, 1/4-28 x 1-9/32 long,hex.hd. 3] 3] 5] 5] 533
23 AN4-16 BOLT, 1/4-28 x 1-25/32 long,hex.hd.dr,
shank 6| 6| 6] 6] 6] 6] 6
24 |STD-8 WASHER, 1/4 plain 24 24 26 |26 26)26)2626/26{26)26
25 STD-160 WASHER, 1/4 fock,internal teeth 7
26 |STD-9 NUT, 1/4-28 plain 7N L1
27 |STD-97 NUT, 1/4-28 slotted 6
. 14,21,22,24
* . To attach fuel manifold bracket. 6,7,.14,22
17 2526 {—24125’26 3.6.71011 19 20,24,25,26
7 14 22 3 6.7 1314.21,22

| ——1,4.7.8.9.23

-—

o O

\HO[(
ﬁ

2314
3.610.11

el o] Tg\‘
1,2.7.8

16.23,24,27 \-16,23.24.27 -15.16.23.24.27
Figure 4.

1-6




aAveo LYycOMING IGO and IGSO-540 PARTS CATALOG

REDUCTION GEAR HOUSING AND RELATED PARTS
REDUCTION GEAR HOUSING ASSEMBLY

FIG. PART ON QUANTITY PER ASSEMBLY
REENUMBER DESCRIPTION LY 1GO-540 l IGS0-540
5 v,v,@,s, v)v,v)v,v,ﬁ,s,
YAUNAS MAORRR AR
1 74822 GASKET, Reduction gear housing 1 N B
$TD-994 RING, Qi! seal,1/2 ID x 3/32 dia. 1
3 75679 GEAR ASSY., Reduction 1 1 .
LW-12684 GEAR ASSY., Reduction 1 ‘
LW-11188 GEAR_ASSY., Reduction 1.1 i 1 -
LW-11189 GEAR ASSY., Reduction N1y 1
LW-11190 GEAR ASSY.. Reduction i _ _
4 69727 GEAR ASSY., Ring . 111111
LW-11187 GEAR ASSY., Ring _ nvuyagyanqyy L1
5 67388 PLATE, Ring gear drive nuyw rrr bty el
LW-11185 PLATE, Ring gear drive ] Ny
6 66049 CIRCLIP, Ring gear un
66050 CIRCLIP, Ring gear _un .
66051 CIRCLIP, Ring gear un ~
7 65973 LOCKRING, Gear circlip 1
8 AN435-3-10 RIVET, 3/32 dia.rd.hd.,5/8 long IRIBEREE -
STD-1017 RIVET, 3/32 dia.rd.hd. 1M1
9 74962 HOUSING_ASSY., Reduction gear.gov.
and mag. . 1
10 67733 SLEEVE, Reduction gear housing 1 i B N
1 STD-798 DOWEL, 3/32 dia.x _9/32 long 1
12 25-10 STUD, 1/4-20 x_1-1/4 long (+] N R O S N I O P O IO O OO O B
13 25-14 STUD, 1/4-20_x_2-3/4 long . 2 _]
14 31-24 STUD, 5/16-18_x_3.00 long 41 4] 4] 4
31-24 STUD, 5/16-18 x 2.00 long _ 4 4 4 4 4] 4] 4
15 38-19 STUD, 3/8-16 x 2-3/8 long 7 N
16 STD-1021 DOWEL, 3/16 dia.x_23/64 long 1 -
17 72157 BUSHING, Gov.drive 4
18 STD-1736 PIN, 5/32 dia,x 23/64 long 2 -
19 1102 PLUG, 1/8-27 NPT .Allen 2
20 61548 PLATE, Name 1
21 STD-1901 DRIVE STUD, No.4 x 3/16 long,rd.hd. | 4 ]

2-1



wAaveo LycoMING IGO and IGSO-540 PARTS CATALOG

Figure 5 - Reduction Gear Housing Assembly
2-2



w/AvVeOo LYCOMING IGO and IGSO-540 PARTS CATALOG

REDUCTION GEAR HOUSING AND RELATED PARTS
GOVERNOR DRIVE

FIG. PART ON QUANTITY PER ASSEMBLY
REFINUMBER DESCRIPTION LY 1IG0-540 l IGSO-540
6 V)V’Q)o’ 7’7)7,7,7,0,0’
¥\ \Q T OO PO
1 72586 GEAR ASSY., Gov.drive idler 1
2 72221 BUSHING, Gov.drive idler 1
3 72222 BUSHING, Gov.drive idler thrust 1
4 STD-19 DOWEL, 3/32 dia.x 7/32 long- 2
5 68044 WASHER, Gov.drive idler thrust wnf I Tl bbbt bbbt rtrtirie et
68045 WASHER, Gov.drive idler thrust un
68046 WASHER, Gov.drive idler thrust .-
6 72588 SHAFT ASSY., Gov.drive idler 1 |
7 STD-120 PLUG, 5/16-18 x 5/16 long,
slotted _ 1
8 72746 GASKET, Prop.gov.adapter
9 12741 SHIM, Prop.gov.adapter 1
10 }73075 ADAPTER_ASSY., Propeller gov. 1 1)1 .11 1.1 1
77730 ADAPTER_ASSY., Propeller_gov, L1 I I Y
11 1102 PLUG, 1/8-27 NPT, Allen 2
12 12748 BUSHING,. Propeller. gav.adapter 1
13 STD-394 DOWEL, 3/32 dia.x.11/32 long 1
14 3117 STUD, 5/16-18 x 2-1/8 lang 41414] 4 414] 4 a1 41 4 (Lol
31-13 STUD, 5/16-18 x_1-5/8 long 4
15 12590 GEAR, Gavernor_drive 1 -
16 STD-332 CIBRCLIP, 13/16 1D x.3/64 dia.wire 1
17 72053 GASKET, Gavernor_drive 1 |
18 72318 COVER, Governor_drive 1
19 . |STD-35 WASHER, 5/16_plain 16
20 |STD-475 WASHER, 5/16_lock,internal teeth 4
21 STD-37 NUT, 5/16-24 NF-3 4
22 STD-8 WASHER, 1/4 plain 6
23 STD-160 WASHER, 1/4 lock,internal teeth 6
24 ISTD-9 NUT, 1/4-28 NF-3 plain 6

2-3



wAvVEO LYCOMING GO and IGSO-540 PARTS CATALOG

Figure 6 - Governor Drive

2-4



«/AVED LYyCcOMING IGO and IGSO-540 PARTS CATALOG

REDUCTION GEAR HOUSING AND RELATED PARTS
PROPELLER SHAFT AND STATIONARY GEAR ASSEMBLY

FIG. PART ON QUANTITY PER ASSEMBLY
REF|NUMBER DESCRIPTION LU 1GO-540 l 1IGS0-540
7 ‘7)‘9)@;0; V)‘V)V)V,V,Q,@’
YAUN A AR AN AR
1 LW-11184 GEAR _ASSY., Stationary 1 o
LW-11182 PLATE, Stationary gear drive 1
3 65992 CIRCLIP, Stationary gear un
65993 CIRCLIP, Stationary gear un ||
65994 CIRCLIP, Stationary gear un N
65995 CIRCLIP, Stationary gear un
4 STD-35 WASHER, 5/16 plain 4
5 68364 BOLT, Red.gear drive plate,stationary 4
6 STD-1013 NUT, 5/16-24 castle L:1 U Y I T T O O I
7 STD-68 PIN, 1/16 dia.x_1/2 long,cotter 4 [
8 LW-11181 CAGE ASSY., Pinion el biribrvrreibirrrila
9 LW-11179 SHAFT, Pinion )
10 LW-11178 CUP, Pinion shaft oil retaining 6
1 66052 PIN, Pinion shaft 6 -
12 65985 ROLLER, Pinion 54
65985 ROLLER, Pinion LT I O N O O (O O N O O O OO O O
13 LW-11177 SPACER, Pinion roller 14 1 1 T I O O O O OO O T A I O O O o
14 LW-11176 GEAR,_ Pinion 6 .
15 LW-11175 GASKET, Housing il _retaining 1 _
16 LW-11174 HOUSING, 0il retaining 1
17 AN4-3A SCREW, 1/4-28 x 3/8_long,hex.hd. 6
18 75159 LOCKPLATE, Qil retaining housing
screw 3
19 72582 SHAFT, Propeller 1111
LW-11540 SHAFT, Propeller N1
20 74203 LOCKPLATE, Pinion cage nut 1
21 14204 NUT, Pinion cage 1
22 STD-95 KEY, 1/8 x_1/2 Woodruff 1
23 72583 GEAR ,Magneto _and gov.drive 1
24 74337 SLEEVE, Propeller shaft seal 1
25 67722 RING, Propeller shaft seal 8 n
26 65366 BEARING, Thrust 1
27 77454 SLINGER, Thrust bearing 1
28 712744 SHIM, Thrust bearing cap 1
29 12584 CAP ASSY. Thrust bearing 1
30 72745 SEAL, Thrust bearing 1
31 511 SPACER, Thrust bearing cap nut 14
32 STD-33 WASHER, 3/8 plain 7
33 |STD-2045 NUT, 3/8-24 self-locking 7

2-5



A/AVECO LYCOMING IGO and IGSO-540 PARTS CATALOG

Figure 7 - Propeller Shaft and Stationary Gear Assembly
2-6



wAveo LYCOMING [IGO and IGSO-540 PARTS CATALOG

REDUCTION GEAR HOUSING AND RELATED PARTS
MAGNETO DRIVES

FIG. PART ON QUANTITY PER ASSEMBLY
REFEINUMBER DESCRIPTION LY 160-540 l 1G6S0-540
8 '7)7,0)0) 7,7’7,7,7)0)0’
¥ \\w\Q NAONS) Wi
1 12532 GEAR ASSY., Magneto drive idler ittt retetitrrvrir 1ttt erbrrer i
2 72221 BUSHING, Gov.drive idler 1
3 72222 BUSHING, Gov.drive idler thrust 1
4 STD-19 DOWEL, 3/32 dia.x 7/32 long 2
5 68044 WASHER, Gov.drive idler thrust onf 1t bbbt lbrrittredtb1.
68045 WASHER, Gov.drive idler thrust un B
68046 WASHER, Gov.drive idler thrust un
6 72091 RING, Oil seal,23/64 1D x3/32 | L LLbitlttvrttbbtb bttt rtaid
section 4
7 72593 SHAFT, Magneto drive idler 1 5
8 |75668 GASKET, Magneto drive adapter 4
K] 72487 SHIM, Magneto drive adapter 2 1
10 75677 ADAPTER ASSY., Magneto drive,left 1 1] 1 1 1 110 Ly bt
11 75676 ADAPTER ASSY., Magneto driveright 1 11 11 1 1 -
12 |8TD-1339 PLUG, 1/16-27 NPT,Allen hd. 2 2| 2 2l 2 2 2 111
13 72556 BUSHING, Magneto adapter 2 2| 2 202 |2 2
14 STD-875 DOWEL, 3/32 dia.x 1/2 long 2 2} 2 2] 2 2 2
15 72557 BUSHING, Magneto adapter thrust 2 2| 2 2] 2 2 2 -
16 |STD-798 DOWEL, 3/32 dia.x 9/32 long 2 2] 2 2 2 2 2 ]
17 STD-1883 DOWEL, 1/8 dia.x 1-3/16 long 2 2l 2 2| 2 2 2
18 76493 ADAPTER ASSY., Magneto drive 2 21 2| 2 2 |
19 |STD-1339 PLUG, 1/16-27 NPT Allen hd. 2 22 2 2
20 | 72556 BUSHING, Magneto adapter 2 1222 2
21 STD-875 DOWEL, 3/32 dia.x 1/2 long 2 2 2 2 2
22 72557 BUSHING, Magneto adapter thrust 2 2 2| 2 2
23  |STD-798 DOWEL, 3/32 dia.x 9/32 long 2 12 2 2 2 1
24 72489 GEAR, Magneto driven 20 bttt ety bbb ]
25 12664 COUPLING, Magneto drive 20 L i e
26 |STD-111 GASKET, 1.00 ID x 1-1/4 0D x 3/32
annular 1
27 69335 PLUG, 1-1/4 hex.hd.x 1.00-20 thd. 1
28 65818 PIN, Engine timing 1
29 |STD-33 WASHER, 3/8 plain 8
30 |STD-596 NUT, 3/8-24 plain 8
31 $TD-39 LOCKNUT, 3/8 palnut 8| 6] 8 8 6| 6| 6| 6| 6] 6| 6 ]
32 74855 BOLT, Crankshaft flange 8
33 74646 NUT, 3/8-24 crimp lock 8

2-1



w/AVEO LyCcoMING [IGO and IGSO-540 PARTS CATALOG

Figure 8 - Magneto Drives

2-8



w/Aveo LYCOMING [IGO and IGSO-540 PARTS CATALOG

REDUCTION GEAR HOUSING AND RELATED PARTS
DRAIN TUBE ASSEMBLY

FIG. PART ON QUANTITY PER ASSEMBLY
REEFNUMBER DESCRIPTION LU 1G0O-540 l 1IGS0-540
9 7)7,0’0) V)V)V,?,?,Q,ﬁ,
v \O\p\o Y OO\®IPO
1 72468 GASKET, Reduction gear housing
drain 2
2 172939 TUBE ASSY., Reduction gear housing
drain i
72482 TUBE ASSY., Reduction gear housing |
drain iy
3 72473 FLANGE, Reduction_gear housing
_____ drain 1
4 72481 TUBE ASSY., Reduction gear housing
drain, front Hnyvania
72940 TUBE ASSY., Reduction gear housing
drain, front a1
5 72529 FLANGE, Reduction gear housing
drain, front 1
6 STD-1204 BOLT, 1/4-20 x 15/16 long,hex.hd, 2
1 STD-8 WASHER, 1/4 piain 2
8 STD-160 WASHER, 1/4 lock,internal teeth 4
9 STD-9 NUT, 1/4-28 plain 2
10 |STD-1797 HOSE, 3/4 1D x 1-3/32 00 x 2-1/4
long 1
1 LW-15592-8-12 CLAMP, Hose 2
12 73292 GASKET, Throttle body adapter 11 |
13 74128 ADAPTER ASSY., Throttle body 1 11
LW-12685 ADAPTER ASSY., Throttle body 1
14 31-22 STUD, 5/16-18 x 2-3/4 long 4
31-15 STUD, 5/16-18 x 1-7/8 long 4 4] 4
15 1102 PLUG, 1/8-27 pipe,Allen 3131313
16 STD-8 WASHER, 1/4 plain 1717172
17 STD-160 WASHER, 1/4 lock,internal teeth "7
18 |STD-1688 BOLT, 1/4-20 x 1.00 longhex.hd. 7171717 R
19 12167 PIPE, Supercharger outlet nuyiyya
20 68106 FLANGE, Super.outlet pipe A
21 STD-1753 RING, 2-31/64 ID x 1/8 diasection 21212121 2 2} 2
22 AN4-12A BOLT, 1/4-28 x 1-9/32 long,hex.hd. 313131 31 3] 313
23 STD-8 WASHER, 1/4 plain 9] 99999 9
24 STD-160 WASHER, 1/4 lockinternal teeth 6] 6| 6] 6| 6] 6] 6
25 |STD-9 NUT, 1/4-28 plain 6]. 6] 6| 6| 6] 6| 6
26 1102 PLUG, 1/827 NPT, Allen O O I I
(in_super.outlet pipe)

2-9



/AvVED LycoMING IGO and IGSO-540 PARTS CATALOG

Figure 9 - Drain Tube Assembly
2-10



wAveo LycoMING IGO and IGSO-540 PARTS CATALOG

ACCESSORY HOUSING AND RELATED PARTS
ACCESSORY HOUSING ASSEMBLY

FIG. PART ON GUANTITY PER ASSEMBLY
REF/NUMBER DESCRIPTION L4 1IGO-540 I IGS0O-540
10 V008 AAAAAR
YA A T OS\™ P\
1 STD-994 RING, Oil seal,1/2 ID x 3/32 dia. IRIRIRIRIRIR
2 LW-16082 HOUSING ASSY., Accessory b HRIRIRIR
LW-16081 HOUSING ASSY. Accessory 1Y
3 74105 ADAPTER ASSY., Accessory housing HRIBIRIRIRIN
4 73690 BUSHING, Super.idier shaft HIRIRIRIRIRI .
5 |STD-132 DOWEL, 1/8 dia.x 11/32 long HRIRIRIRIRIR!
6__ |69580 DOWEL, 5/16 dia.x 5/8 long 2121 2] 2]2]2]2
7 STD-993 DOWEL, 0il,7/16 ID HRIRRIIRInIN -
8 STD-1353 INSERT, 10-24 Heli-coil x 3/8 long 2121 2]12]12]2]2
9 712789 PIN, Timing R L O O T O O O O
10 1102 PLUG, 1/8-27 pipe,Allen hd. RIS .
11 STD-1315 INSERT, 1/4-28 Heli-coil_x 19/32. long 4l 4) 4l 4]l 4) 4] 4
12 74420 ADAPTER ASSY., Accessary_drive
shaft IRIRIEIRIEIN N
13..__|STD-1315 INSERT, .1/4-28 Heli-coil_x_ 19/32 -
long 414]4]4] 4] .
14 13690 BUSHING, Super.idler shaft 1Ak apipala
15 STD-132 DOWEL,. 1/8 dia.x_11/32 long ALy
16....168425 BUSHING, 1-3/8 0D x 1:3/16 0. x b b b b v bbb bbb b
13/16 lg.fl. IRIRININININ R Y NN YO N W
17 STD-394 DOWEL, 3/32 dia.x.11/32 long 113 4a
18 66145 DOWEL,_1/4 dia.x 1/2 long 2121212
19 |67742 BUSHING, 1-1/2.0D x_1-5/16 I1D_x -
_ 11/16 long bl
20 ISTD-85%4 DOWEL, 1/8 diax 9/32 lopg WAL 1
21 72790 BUSHING, 1-7/32 0D x.1.00_1D.x i
7/8 lang Wpalalafala
22 IsTD-19 DOWEL, 3/32 dia.x 7/32 long ] 1 afaaa
23 72791 BUSHING, 1-8/16 0D x +-1/16 1D x 1. L. L L ittt tbeeetbtit bl vl ]
1-1/8 long ) 11 N
24 |73293 Bushing, 116 ob x 78 x | | LT T 11T L LELHLT L LT L )
_ 1-1/64 long 11111 i
25 |STD-876 DOWEL, 3/32 dia.x 5/8 long 11
26 STD-1339 PLUG, 1/16 pipe Allen 5] 5| 5156|5177 |
27 STD-71 PLUG, 3/8 pipe,Allen hd. 212]12|2)2)2]2
28 72743 DOWEL, 0il,7/16 1D x_11/16 long IRIRIRIBIRIN ~
29 69286 ANNULUS, 0Oil seal i B
30 STD-994 RING, Oii seal,1/2 1D x 3/32 dia. ] HRIRIRIRIEIEE N
31 STD-1315 INSERT, 1/4-28 x_Heli-coil x 1/2 long RN R
STD-1315 INSERT, 1/4-28 x_Heli-coil_x._19/32 long 1L 114
32 25-12 STUD,..1/4-:20..x..1-1/2 long 1212122222 b b Lo )
3302813 . |STUD, 1/4-20 x 1:5/8_long 15615]15[15)15}15{15
34 25-21 STUD, 1/4-20 x 2-5/8 long 51 5] 58]5] 5155
35 25-23 STUD, 1/4-20 x 2-7/8 long ] 8 0 O O OO .
36. . |25:21 STUD. 1/4-20 x 3-3/8 long SINIRINININIE |
37 125-34 STUD, 1/4-20 x 4-1/4 long 212521 2].2]12]2
38 25-38 STUD, 1/4-20 x_4-3/4 long I O O A O
39 |25-40 STUD, 1/4-20 x 5.00 long 0 5 N S IO O O I
40 1250-24 . |STUD, 1/4-20 x _3.00..long.drilled 111 111141 |
41 12742 STUD, 1/4-20 x_1-61/64_long.dr. 8/ 818, 8[8/8|8
42 . 131C-12 STUD, 5/16-18 x 1-1/2 long 4{4 ]
43 138-16 STUD, 3/8:16_x.1.00 long 6] 6] 6] 646 |
38-16 STUD, 3/8-16 x_2.00 long . 6} .61 .
44 31-16 STUD, 5/16-18 x_2.00 long 4 4l 4
45 1102 PLUG, 1/8-27 NPT, Allen - gy
46 172743 DOWEL, 0il,7/16 1D x 11/16 long AL i

3-1



wAveD LYyCOMING IGO and IGSO-540 PARTS CATALOG

Figure 10 - Accessory Housing Assembly
3-2



AVEO LycoMING IGOand IGSO-540 PARTS CATALOG

ACCESSORY HOUSING AND RELATED PARTS
ACCESSORY HOUSING ASSEMBLY

FIG. PART ON QUANTITY PER ASSEMBLY
REFE/NUMBER DESCRIPTION LL IGD'54DW IGS0O0-540
11 V,V,Q)®> V,‘?,‘?’V,V,O,@,
¥ \O\\o YOS\
1 68174 GASKET, Accessory housing IRIRIN
2 . JLW-16083 HOUSING ASSY., Accessory . . 1120
3 12743 DOWEL, 0il,7/16 1D_x_11/16 long 11111 1 n
4 73293 BUSHING, 1-1/16 0D x 72/8 1ID.x . 4 L (1 b L v b bbb bbb
1-1/64 fong. .. 1 1]1
b __ISTD-19 DOWEL, 3/32 dia.x 7/32 lang 1111
[ 67742 BUSHING,. 1-1/2 0D. x_1-5/16_1D_x .
11/16_long 11111 ]
7 |STD-859 DOWEL, 1/8 dia.x_9/32 long 1111 1)1
8 69286 ANNULUS, Oil seal IRIRIN
9 |STD-11 GASKET, 1.00 1D x +-1/40D.x3/32 ¢ |+ L L b L. b b Lt 1t
annular 1111111
10 __ 169335 PLUG, 1.00-20 thd.,5/8 hex.hd. 1111111
11 69658 PIN, _Timing LA d4-
12__ 169621 PLUG, 41/64 dia.x_3/16. long 11111 ]
13 1102 PLUG, 1/8-:27_NPT,Allen hd 1114151
14 __ISTD-1339 PLUG, 1/16-27 pipe,Allen hd, 6|6{6]6
15 STD-71 PLUG, 3/8 pipe,Allen hd 11111
16 66145 DOWEL, 1/4 _dia.x_1/2 long 2121212 ]
17. .18TD-1315 INSERT, 1/4-20_Heli-coil x 1/2 dr. 515|5]5
18 25D-11 STUD, 1/4-20 x 1-3/8_longdr. G 21 S O I O Y O A A O I I IO
19 25-12 STUD, 1/4-20 x 1-1/2 long 7p7n7n7
20 . |25-13 STUD,. 1/4-20 x_1-5/8 long 11 A1 0111
21 25-23 STUD, 1/4-20 x 2-7/8 long 11111
22 25-15 STUD, 1/4-20 x 1-7/8 long 4141414 i
23 25-27 STUD, 1/4-20 x 3-3/8 long 111]141
24 25-34 STUD, 1/4-20 x 4-1/4 long 2121212
25 25-37 STUD, 1/4-20 x 4-5/8 long 11141 .
26 25-40 STUD, 1/4-20 x 5.00 long 11111 o
217 25D-24 STUD, 1/4-20 x 3.00 long,dr. 111141 -
28  31-14 STUD, 5/16-18 x_1-3/4 long 41414)4 N
29 38-16 STUD, 3/8-16 x 2.00 long 6]16]6/6 J

3-3



w/AVED LYCOMING [IGO and IGSO-540 PARTS CATALOG

Figure 11 - Accessory Housing Assembly
34



a/AVED LYCOMING IGO and IGSO-540 PARTS CATALOG

ACCESSORY HOUSING AND RELATED PARTS
STARTER, GENERATOR, VACUUM PUMP, HYDRAULIC PUMP AND FUEL PUMP COVERS

FIG. PART ON QUANTITY PER ASSEMBLY
REF/NUMBER DESCRIPTION LY 1G60-540 l 1IGS0-540
12 ?,V,@,@ 7,7)7)7)7)0,0,
¥V \O\w\o Y OO\™ S P\O
1 AN4047-1 GASKET, Accessory drive 211121 2 12120021 21 24 2] 2
2 671-B COVER, Starter and generator cd2ta22 blbr2t22020 2 2 2
3 STD-33 _ WASHER, 3/8 plain 12f 6]12[12 12(12]12]12112]12[12
4 STD-678 WASHER, 3/8 lock,internal teeth 12] 6[12]12 12012112(12(12]12]12
5 STD-596 NUT, 3/8-24 plain,21/64 thick 12] 612112 12112112{12112]12{12
8 8313 GASKET, Vacuum pump 4 NN T O YO A Y TS O O U AN N N O O N N T L OO O O
7 60430 COVER, Vacuum_pump 2 -
8 STD-8 . WASHER, .1/4 plain 8 .
9 STD-160 WASHER, 1/4 lock,internal. teeth 8]
10__|STD-9 . NUT, 1/4-28 plain 2] Y O TN IO T N N O N U IO Y T N O Y O A A A ) O
11 20415 GASKET, Hydraulic_pump 1 _ .
12 112412 COVER,. Hydraulic_pump 1
13 4STD-35 ... ... |WASHER, 5/16 plain 4
14 STD-475 WASHER, 5/16.lock,internal teeth ... 14 -
18 |STD-37 . ... I NUT, .5/18 plain.. 2% (N Y O VOO VO S N N N O S RN R O N N O T T A N
16 STD-8 WASHER, 1/4_plain 15 S TR O I N
17.._|STD-160 . — .| WASHER, 1/4 _lock,internal _teeth 14
18 STD-9 NUT, _1/4-28 plain 13 B
19 AN4-12A | BOLT, 1/4-28 x 1-9/32 long,hex.hd. (IRIRIN _
20 AN4-23A BOLT, 1/4-28 x 2-13/32 long,hex.hd. _ Uy
21 AN4-20A BOLT, 1/4-28 x 2-1/32 long,hex.hd. g |
22 STD-2123 BOLT, 1/4-28 x 3-3/16 long,hex.hd. Hyygyyouy 1 L1
23 1691-C . GASKET, Fuel pump — 1 113 1 | O ]
24 60431 COVER, Fuel pump 1 111 el -
25 |[STD-35 WASHER, 5/16 plain 4] (414] | 4141 4] 4 4
26 STD-475 WASHER, 5/16 lock,internal teeth 4 41 4 4. 14144 4] 4
27 STD-37 NUT,_5/16-24_plain e 4 4f 4 14l41404]4 .

3-5



w/AvVEO LYCOMING [GO and IGSO-540 PARTS CATALOG

Figure 12 - Starter, Generator, Vacuum Pump, Hydraulic Pump and Fuel Pump Covers

3-6



w/AvVEO LycoMING IGO and IGSO-540 PARTS CATALOG

ACCESSORY HOUSING AND RELATED PARTS
SUPERCHARGER DRIVES AND RELATED PARTS

FIG. PART ON QUANTITY PER ASSEMBLY
REF/NUMBER DESCRIPTION LL 1G0-540 l 1IGS0O-540
13 AR \AAAAA S
¥ \O\P\Q P OO\®I PO
1 67638 SHIM, Accessory drive shaft adapter 1 -
2 75026 ADAPTER ASSY., Accessory drive shaft BRI
3 |STD-1315 INSERT, 1/4-28 Heli-coil x 1/2 long 41 4] 41 4
4 |STD-8 WASHER, 1/4 plain HEEIREIEEE NN
5 |STD-97 NUT, 1/4-28 slotted . 8] 8/8]8
6 72737 _ GEAR, Accessory drive 1111 L .
7 130311 BEARING, Accessory idler gear 0l
8 74412 PLATE, Accessory drive shaft adapter RN -
9 AN501A416-12 SCREW, 1/4-28 x 3/4 longfill.hd.dr, 4l4a14]4
10___|67642 ] LOCKWASHER. Accessory drive_shaft 113111 ; .
11 67641 NUT, Accessory drive 1111111
12 12437 GASKET, Supercharger.housing IIRININ
13__ 169700 COVER, Acgessory. housing. (rear) . ... bl L .
14... .|STD-8 WASHER, 1/4 plain 11{11)11]11 ] . |
15 STD-160 WASHER,_1/4 lock,internal..teeth 1111y SO N N A §
16 STD-9 NUT, 1/4 plain 1 i . I I
17___|STD-8 WASHER, 1/4 plain 8] 8] 81 8] 8! 8].8
18 12757 NUT, 1/4-28 special 8] 81 8| 8] 8| 8| 8
19 72161 BEARING, Ball . IR _
20 72778 RING, 3-15/16_dia.hsg..internal retaining Ny |
21 72541 SUPPORT ASSY., Supercharger and ) ]
_____ accessory drive gear b ~
22 12180 ..]._BUSHING, 1-11/16 0D x 1:1/2 ID.x R T R NN S N O W B i
9/16 long . oL a1 »
23 .. |LW-12302 GEAR ASSY., Supercharger and . — 1oL .
. accessory drive shaft . Ny .| .
24 LW-12301 ' SPRING, Supercharger drive coupling bl 5].5]. 5] 5] 51.5] | .. ]
(use with LW-12302-P30 only) n
25 74101 ) GEAR ASSY., Supercharger and e
_accessory drive o Rininininin
26 |727719 BUSHING, Supercharger and 1 N
_____ accessory drive gear B Ny N
27 _|STD-798 PIN, 3/32 dia.x 9/32 long Hynyyyyy 11l
28 [67710 BUSHING, Accessory drive shaft ARIRRIRIRIN
29 |STD-798 PIN, 3/32 dia.x 9/32 long iy |y -
30 j74008 LOCKPLATE, Supercharger drive _
—— . coupling W abafat
31 [AN4-4A BOLT, 1/4-28 UNF-3A x 17/32 long 51 5] 5/ 5] 5[ 5.5 .
32 |e7784 GUIDE, Sup.drive coupling spring.long Bl 5l 5] 5| 5] b 5
33.___ 174506 GUIDE, Sup.drive_coupling  spring,shart 5/ 51 5] 6] 51 5 5 |
4. 172774 .. ). .SPRING, Super.drive coupling 51.5] 5| 5].8) 5| 5
35 |7254% SHAFT_ASSY., Accessory..drive ... B O O I
36 169683 TUBE, Acressary drive shaft_ojl )
] _transfer WL aga
37 __|STD-1006 RING, 0il seal,7/16 ID x_3/32 dia. Ll
38 [7a412 PLATE, Accessory drive shaft adapter | 113l 111
39.. {AN501A416-12 SCREW, 1/4-28 x 3/4 iang,fill.hd.dr 4] 4] 41 41 4} 4] 4
40 130311 BEARING, Accessory idler gear ERIRINIRIBInIN




w/Aveo LycoMING IGO and IGSO-540 PARTS CATALOG

Figure 13 - Supercharger Drives and Related Parts
3-8



w/AvVED LYyCoMING IGO and IGSO-540 PARTS CATALOG

ACCESSORY HOUSING AND RELATED PARTS
STARTER DRIVE, BREATHER TUBE AND RELATED PARTS

FIG. PART ON QUANTITY PER ASSEMBLY
REF|NUMBER DESCRIPTION LY 1G60-540 l 1IGS0-540
14 7)7,0)0) ?,7,7,7,?,0,0,
N AN AW P OO\ P\O
1 67633 GASKET, Starter drive pad 1 -
2 63186 ADAPTER, Starter pad 1 |
3 1102 PLUG, 1/827 NPT.Allen 1
4 72720 GASKET, Accessory housing breather 313133 2202 212 33
5 74921 TUBE AND PLATE ASSY., Accessory
housing _breather 1
6__ 70462 SLEEVE, Accessory hgusing breather | 1 —
1 74920 BAFFLE, Breather tube oil 1 -
8 72555 BREATHER, Accessory housing 1 ;|
9 |STD-8 WASHER, 1/4 plain 3
10 |STD-160 WASHER, 1/4 lock,internal teeth 3 B 1 TS O I I O O
11 STD-1419 BOLT, 1/4-20 x_1-1/8_long.hex.hd. 3131313 31313133
STD-1215 BOLT, 1/4-20 x 1-1/4 long,hex.hd. ] 33
12 LW-14199 GASKET, Accessory housing cover 1
13 LW-16085 COVER ASSY., Accessory housing 1
14 67653 BUSHING, 1-3/16. 0D_x 1.00 ID x -
1-1/8 long 1
15 |STD-951 DOWEL, 1/8 dia.x 7/16_long (I .
16 68590 BUSHING, 1-3/16.0D x 1.00 1D x .
1-3/16 long 1
17 __|STD-951 DOWEL, 1/8 dia.x 7/16 long 1
18 |STD-355 PLUG, 3/4-14 NPT sq.hd.dr, 1
19 _ISTD-1104 PLUG, 3/4-14 NPT sq.hd.dr. 1 ]
20 1102 PLUG, 1/8-27 NPT, Allen 2|2121 2
21 25-12 STUD, 1/4-20 x 1-1/2 long 5
22 25-29 STUD, 1/4-20 x 3-5/8 long 1
23 25D-16 STUD, 1/4-20 x 2.00 long 6 |
24 38-31 STUD, 3/8-16 x 3-7/8 long 6 .
25 1102 PLUG, 1/8-27 NPT, Alien 2l 21212120 2 2 ] ]
26 |STD-434 DOWEL, 1/8_dia.x _21/64 long 1
27 |STD-783 PLUG, 1/4-28 NPT, Allen 1 ]
28 |STD-1053 PLUG, 13/64 dia.x 5/16 long 1
29 74200 ELBOW, Qil pressure gauge 1 B

3-9



w/AvVeED LYCOMING GO and IGSO-540 PARTS CATALOG

11

Figure 14 - Starter Drive, Breather Tube and Related Parts
3-10



w4AvVED LYCOMING IGO and IGSO-540 PARTS CATALOG

ACCESSORY HOUSING AND RELATED PARTS
VACUUM PUMP, TACHOMETER AND STARTER DRIVE

FiG. PART ON QUANTITY PER ASSEMBLY
REFINUMBER DESCRIPTION LY 1GO-540 l IGS0O-540
15 ‘7"9’6,@, V;%V,V,V,@,Q)
v \O\P\o PO\ PO
1 68410 GEAR_ASSY., Tachometer driven 1
68411 PLUG, Tachometer driven gear L1 I
3 STD-547 SEAL, 0il9/16 1D x t-1/4 0D x 5/16_ | | L. L. Ly 0 bbb b bbb ]
wide 1
4 67610 GEAR ASSY., Starter drive 1
5 72139 DOWEL, 1/4 diax 7/16dong, . L L . L4 0 b b bl b bof.
hollow _pin 3
6 AN115907 SCREW, 1/4-28 x 1/2_long.fill.hd.dr 6
7 67708 GASKET, Starter drive_adapter 2
8167709 SHIM, Starter 1
g 12182 RING. Qil_seal,1/8 diasection. x
1-3/4 1D 1
10 68694 ADAPTER_ASSY., Starter drive
1 67596 BUSHING, 1-11/16 0D x 1-1/2.1D x
1.00deng oo ) 1 N
12 1616 BUSHING, 1-11/16.0D x_1-1/2 1D x _ Ao
1.00 lgng 1 | L
13.._{STD-394 DOWEL, 3/32_dia.x.11/32 long 2 4.
14 . 1STD-8 WASHER, 1/4 plain 6 ) NN O N O O T N T A ]
15 |STD-696 WASHER, 17/64 1D x 1/2_0D x 1/32 .
thick un
16___|STD-97 NUT, 1/4-28 slotted 6
17 . |STD-1702* SEAL, 2-5/8 0D .x_1-13/16_1D_x_1/2
wide 1
18 67605 JAW, Starter . 1
19 STD-170% CIRCLIP, 1-5/32 0D x 5/64 wide 1
20 72741 GASKET, Timing hole cover B O 1 O | O N
21 72540 COVER, Timing pin hale B | I O P I
22 |STD-28 WASHER, No.10 plain . 2120 21 2} 2| 2| 2 ]
23 STD-82 SCREW, No.10-24 x 1/2 long,fill.hd.dr. 2222222 | | -
24 12494 GEAR ASSY., Vacuum pump drive 1 1
25 257-8 PLUG, Vacuum pump drive 1 N
26 |STD-1708 SEAL, 1-716 0D x 100D x3/32 [ | [ 1 L L1 L L1
wide 1
27 12483 SPLINE, Coupling,vacuum pump woir bt rr et er e
28 72492 GEAR ASSY., Qil pressure and scavenge
pump idler 1 -
23 72491 BUSHING, 13/16 0D x 11/16 1D x B
1-15/32 long 1
30 |STD-19 DOWEL, 3/32 dia.x 7/32 long 1 |

*  Before installing seal, apply Loc-Tite 222 cement in recess.

3-11



/AVCEO LYCOMING IGO and IGSO-540 PARTS CATALOG

Figure 15 - Vacuum Pump, Tachometer and Starter Drive
3-12



aAveo LYCOMING IGO and IGSO-540 PARTS CATALOG

ACCESSORY HOUSING AND RELATED PARTS
TACHOMETER AND FUEL DRIVES

FIG. PART ON QUANTITY PER ASSEMBLY
REFENUMBER DESCRIPTION LY 1IGO-540 l IGS0-540
16 V)V,Q’Q’ ‘9)‘7)7)7)7’0)0,
Y \O\W\o P OO™I PO
1 LW-10805 SHAFTGEAR, Fuel pump drive 1111 Uyt
2 72479 SHAFTGEAR, Fuel injector drive 11 1 1 1
3 |S8TD-213 OIL SEAL, 3/4 1D x 3/8 0D x 5/16 i _ |
wide niyii IR
4 172937 COUPLING, Injector drive 1.1
5 67690 WASHER, Generator drive gear thrust 1
6 |69177 SHAFTGEAR ASSY., Generator drive it ti ittt bttt ittt 1ttt eter
7 67701 PLUG, Generator drive shaft gear 1 ) 5
8 72552 SHAFT, Tachometer drive idler 1
9 |STD-1854 WASHER, 5/16 dia.seal 1
10 |STD-1873 SCREW, 5/16-24 x 2-15/16 leng,fill. |t P L [ | L | 1 | |1 11
hd. dr.shank 1
1 73268 GEAR ASSY., Tachometer drive idler B
12 72749 BUSHING, Tachometer drive idler
gear 1 -
13 68545 WASHER ASSY., Tachometer 1
14 |STD-763 PIN, 3/32 dia.x_1/4 long 1 | -
15 |STD-2 NUT, 5/16-24 slotted 1
16 |AN381-2-10 PIN, 1/16 dia.x 5/8_long,cotter 1 i ]
17 68572 SLINGER, 0il 1 )
18 |AN74-3 SCREW, 1/4-28 x 1/2 long,drilled hd. 4 1 _
19 |STD-8 WASHER, 1/4 plain 4 _ i N T ]

2332

Figure 16.
3-13



w/AveD LycomMING IGO and IGSO-540 PARTS CATALOG

ACCESSORY HOUSING AND RELATED PARTS
OIL PRESSURE AND SCAVENGE PUMP

FIG. PART ON QUANTITY PER ASSEMBLY
REFRNUMBER DESCRIPTION LU 160-540 [ IGS0O-540
17 ‘v,v,s)@) v)v,v)v,v)’o’
NMAADNACS) P OO\™S\P\O

1 68456 | GASKET, Hydraulic and oil pump 1

2 "l13092 T TPUMP ASSY., O 1 )

3 73087 BODY ASSY., Oil pressure_pump 1 ]

4 [1028-B BALL, 11/16 dia. 1
5 [71999 RETAINER, Ball check valve 1 1 L

6 168466 _|.....BUSHING, Oil pump drive shaft | 1|

1 _IsTp3a DOWEL, 5/16 dia.x_11/32 long 1

8 173761 . | SPRING, Check valve 1 1
9 |250-23 |  STUD, 1/4-20 x 2-7/8 long,drilled 4 I O O
10 |2sp-24 STUD, 1/4-20 x 3.00_long,drilled 1

11 25D-26 ) STUD, 1/4-20 x_3-1/4 long,drilled 1

12 13112 STUD, 5/16:18 x 1/2_lang 1

13 |31-14_ . _STUD, 5/16-18 x_3/4 lang 1

14 |STD-1392 PLUG, 17/64 dia.x 5/16 long 1

15 [LW-13036 SLEEVE, Qil.relief valve 1

16 |mMs122200 . . |.. | INSERT, No.10-24 Heli-coil .x

). 31/64 long 4

17 ISTD-1164 | . INSERT, 5/16-18 Heli-coil x _ N
. . 1/16_lgng 1

18 MS28775-024 SEAL, "0" ring 1

19 67762 | DOWEL, Oil pump 2

20 175516 SHAFT, Hydraulic_pump_or_oil_pump_ ] 1

21 STD-1973 KEY, 1/8 x_3/4 diaWoodruff 1 e

22 |e1297 IMPELLER, Oil pump_driven Wb

23 68404 IMPELLER, Oil pressure pump driven 1
24 68468 SPACER, Qil pressure and oil

........... e e scavenge pump 1

25 166426 | ] IMPELLER, Oil scavenge pump. L b L 11 L1 1 L L

. - driving 1. A

26 |68403 | IMPELLER, Oil scavenge pump | A

2327

Figure 17.
3-14




wAveo LYycoMING IGO and IGSO-540 PARTS CATALOG

ACCESSORY HOUSING AND RELATED PARTS
OIL PRESSURE AND OIL SCAVENGE PUMP

FIG. PART ON QUANTITY PER ASSEMBLY
REFRINUMBER DESCRIPTION LY 1G0-540 l IGS0O-540
18 AR AAAAAA R
N AN VAR AR

1 68465 BODY ASSY., Oil scavenging pump 1
2 |68466 BUSHING, Oil pump drive shaft 1
3 $TD-394 DOWEL, 3/32 dia.x 11/32 long 1
4 68161 SHAFT, Qil pump idler,short 1
5 |68156 SHAFT, 0il pump idler,long el v bt it i ettt et
6 |[AN381-4-20 PIN, 1/8 dia.x 1-1/4 long,cotter 1
7 68464 STRAINER, 0il scavenge pump 1
8 |sTD-71 PLUG, 3/8 pipe,Allen hd. 1 ]
9 |IsTD-8 WASHER, 1/4 plain 6
10 STD-43 NUT, 1/4-28 slotted shear 6
1 72600 GEAR, 0il pressure and scavenge

pump 1
12 |STD-61 NUT, 1/2-20 slotted shear 1
13 STD-60 PIN,_3/32 dia.x_1.00 long,cotter 1
14 STD-208 SEAL, 0il,7/8 ID_x 1-1/2 0D x ]

5/16 wide 1 -
15 70460 WASHER, Qil filter assy. 1
16 LW-12522-1 FILTER ASSY.. Qil 1
17....JAN900-28 GASKET, 1-3/4 1D _x_2.00. 0D x 3/32
annular 1 ms

18 LW-13684 CAP, Qil filter 1
19 67981 PLUNGER, Qil reljef 1
20 168542 | SPRING, Oil pressure relief valve I B
21 |sTD-351 GASKET, 3/4 ID x 3/32 thick annular | 2
22 1662 NUT,. Relief valve adjusting lock 1
23 71226 SCREW, Qil relief valve adjusting 1
24 167940 NUT,_0Qil_relief _crown 1
25 AN123908 RING, Qil seal.4-3/4 1D x 1/8 dia.

section 2 ]
26 STD-294 GASKET, 7/8 0D x 5/8 ID x 3/32

annular 1 |
21 1540 PLUG, Thermometer well 1
28 STD-8 WASHER, 1/4 plain 21
29 STD-160 WASHER, 1/4 lock,internal teeth 21
30 STD-9 NUT, 1/4-28 plain 21

3-15



aw/Aveo LYCoMING JGO and IGSO-540 PARTS CATALOG




Aveo LYCOMING IGO and IGSO-540 PARTS CATALOG

CYLINDER, PISTON AND VALVE TRAIN
CYLINDER ASSEMBLY

FIG. PART ON QUANTITY PER ASSEMBLY
REF/NUMBER DESCRIPTION LY 160-540 l 1IG6S0-540
19 7)7’@)0) \ 4 )V)V,V’V,Q)@)
NANNASY) T OO\ PO
1 16186 CYLINDER ASSY. [+ 11 O N O A T I T IO A A I O T O Y O
76187 CYLINDER ASSY. 6] 6 -
76261 CYLINDER ASSY. 6] 6
LW-12717 CYLINDER ASSY. 6| 6 .
LW-12714 CYLINDER _ASSY., Long reach plug 6].6] 6] 6] 6
2 72212 SEAT, Intake vaive 6] 6] 61 6 N
71895 SEAT, Intake valve ol el el ele e el L.+ 1 1.1 1. L. |
3 71894 SEAT, Exhaust valve 6
4 LW-11956 GUIDE, Valve 6
b LW-11957 GUIDE, Valve.exhaust 6.6
L.W-11958 GUIDE,_Valve exhaust,ni-resist 6 N I .
6 STD-1872 INSERT,. 1/8-:27_Heli-cail _taper -
pipe_thd. 616].6]6 6; 6 I T
1 69260 INSERT, Spark plug,18-1.5mm, -~
long._reach 114 I N W N N A O A O A N T O A .
8 31-10 STUD, 5/16-18 x_.1:1/4 long 18118 18]18 4o
9 25-8 STUD, 1/4-20 x 1.00_long 424 24124124124 124 e
10 31-12 STUD, 5/16-18 x 1-1/2 long 12112 12]12]12]12112 e
1 66670 BUSHING, Rocker shaft 4124118]18 24124124124)24]18118 - -
66610 BUSHING, Rocker shaft 6] 6 6| 6
12 72706 INSERT, Heli-coil, 1/4-20 NC x
3/8 self-locking 24 124 24124
13 MS20823-6D ELBOW, 3/8 flared tube,1/4 pipe
thd. 450 6
14 75164 STABILIZER, Cyl.head fins,13 teeth 6| 6 6l 6
72343 STABILIZER, Cyl.head fins 15 teeth 6] 6 6] 6| 6] 6] 6
75151 STABILIZER, Cyl.head fins, 11 teeth 6] 6 6].6 N
72344 STABILIZER, Cyl.head fins,26 teeth 6|6 ele6;p616/6/ [ | L 1 L0111
75152 STABILIZER, Cyl.head fins,7 teeth 6f 6 6] 6 ]
73946 STABILIZER, Cyl.head fins,20 teeth 6] 6 6| 6| 6] 6| 6
15 1102* PLUG, 1/8-27 NPT, Allen hd. 6| 6] 6|6 6] 6
16 72701 FLANGE, Exhaust 6
67195 FLANGE, Exhaust 6] 6 6 6] 6
17 STD-35 WASHER, 5/16 plain 121121818 12]12112]12112]18[18
18  |STD-475 WASHER, 5/16_lock,internal teeth 121121818 12[12]12112{12]1818]
19 STD-37 NUT, 5/16-24 plain 12]12[18]18 12{12112]12]12)18/18

* . Assemble in cylinder heads.

4-1



w/AvVeED LYCOMING [IGO and IGSO-540 PARTS CATALOG

Figure 19 - Cylinder Assembly
4-2



aAaveo LycoMING IGO and IGSO-540 PARTS CATALOG

CYLINDER, PISTON AND VALVE TRAIN
CYLINDER RELATED PARTS

FIG. PART ON QUANTITY PER ASSEMBLY
REF/NUMBER DESCRIPTION LU 1IGO0-540 ] IGS0-540
20 ?’7,0,0’ V,V)V)V,Y,Q,Q’
Y \O\v\o P OO\™S\P\O
1 72255 SHROUD TUBE ASSY., Push rod,intake 6] 6] _ 6] 6
72257 SHROUD TUBE ASSY., Push rod,exhaust 6] 6 6] 6
72255 SHROUD TUBE ASSY., Push rod 12{12 12|12]12/12]12
2 73555 ROD ASSY., Push,intake - A total un|un unjunf |} P L
73556 ROD ASSY., Push,intake - of 6 unjun unjuny | [ ] .
73557 ROD ASSY., Push,intake - push rods unjun unlun »
73558 ROD ASSY., Push,intake - required. un jun unfun
3 73545 ROD ASSY., Pushexhaust - A total unjun unlun |
73546 ROD ASSY., Pushexhaust - of 6 unlun unjun
713547 ROD ASSY., Pushexhaust - push rods unfun unjun
73548 ROD ASSY., Pushexhaust - required. unfun unjun
4 73556 ROD ASSY,, Push - A total un jun unjunjunjunjun
73557 ROD ASSY., Push - of 12 push un [un unjunjunjunjun L
73558 ROD ASSY. Push - rods required. un jun unjunjunjunjun |
5 LW-13077 SPRING, Shroud tube 24 ]
6 66728 WASHER, 25/32 ID x 1-1/4 0D x 1/32 o
thick 2.3 [ Y O O N I T O O M N W Y T Y O O
7 61503 SLEEVE, Shroud tube seal 12
8 62822 SEAL, Shroud tube 24
9 71549 WASHER, Valve rocker thrust 12 B
10 71266 ROCKER ASSY., Intake valve 6
1 67114 BUSHING, Valve rocker . ]
12 LW-12702 ROCKER ASSY., Exhaust valve 6] 6 6l 6
13 LW-12588 BUSHING, Valve rocker 6]l 6 6} 6 A1
14 71265 ROCKER ASSY., Exhaust valve 6] 6
15 67114 BUSHING, Valve rocker 6l 6 .
16 74390 ROCKER_ASSY., Exhaust valve 6] 61 6] 6] 6 .
17 74389 BUSHING, Valve rocker 6] 6] 6] 6] 6 _
18 72626 SHAFT, Valve rocker 12 .
19 66732 GASKET, Valve rocker shaft cover 12 |
20 72710 COVER, Valve rocker shaft 12{12 do 12112
66731 COVER, Valve rocker shaft 12112 12[12112112{12
21 72709 SCREW, 1/4-20 x 5/8 long,self-sealing 24124 24124 .
22 STD-160 WASHER, 1/4 internal lock 24 124 24124124)24]24 _
23 STD-9 NUT, 1/4-28 plain 24 24 24124124124124 i
24 71450 GASKET, Rocker box cover 6! 6 elel 1 L LI 111
67193 GASKET, Rocker bax cover 6] 6 gl 61666 1 ..l bbb 4 1.
25 12242 COVER ASSY., Rocker box 6] 6 6] 6 4t
68795 COVER ASSY., Rocker box 6] 6 6j6/ 666 | I L1 1 L L 1 1.
26 [STD-1925 SCREW, 1/4-20 x 5/8 long,pan.hd., 1.
self-locking nensisapa 48148(48148]48]54]54
27 |78494 PLATE, Spark plug caution 6l | |

4-3



aAveo LYCoMING IGO and IGSO-540 PARTS CATALOG

2387

Figure 20 - Cylinder Related Parts
4-4



/Aveo LYycoMING IGO and IGSO-540 PARTS CATALOG

CYLINDER, PISTON AND VALVE TRAIN
CONNECTING ROD, PISTONS AND RING ASSEMBLIES

FIG. PART ON QUANTITY PER ASSEMBLY
RERF/NUMBER DESCRIPTION LU 1GO-540 I IGS0O-540
21 v,v,o,@, v)v,v,v,v,@,@)
N ARNACY Y OS\™ IS¢
1 LW-13422 CONNECTING ROD ASSY. . 6 . 1ol 11
2. fEW-13923 BUSHING, Connecting rod,upper B L1 AL ol _
3 LW-12596* BOLT, Connecting rod N2 B dob b
4 1LW-12186 NUT, Connecting rod 12 ) i
5 LW-13209 BEARING, Connecting rod 12 . | B O T I A O .
6 LW-10207** PISTON 616]6/6] I |
_ LW-10208** PISTON 6} 6] 6] 6| 6l 6] 6 _
1 LW-14078 PIN, Piston 6] .. Y I I . e
8 60828 _ PLUG, Piston pin 121 1. N . Ao
K] 74241 RING, Piston,compression 12 .
10 73857 RING, Piston,oil regulating,expander RN b o 1.
type LBl A 1. L k B T N
* - Before assembly of bearings coat |.D. of connecting
rod bearing bore with Felpro C5-A or Cop-Graf.
¥* - Select pistons by weight in sets stamped “A”, “AS", or
“B", “BS".
3
6

2247

Figure 21.
4-5



#AvED LYyCOMING IGO and IGSO-540 PARTS CATALOG

CYLINDER, PISTON AND VALVE TRAIN
VALVE ASSEMBLY

FIG. PART ON QUANTITY PER ASSEMBLY
REF/NUMBER| DESCRIPTION L4 1GO-540 | IGSO-540

99 v,v,g@) v)v,v,v,v}),

¥ \O\p\Q YOO\ PO

_____ 1. |LW-12949 VALVE, Intake,rotator type B 6] 6] 6] 6 .

v | LW-13622 VALVE, Intake _ 1 g 6] 6]_6] 6} 6] 6] 6

2 X ) . VALVE, Exhaustrotator type . 6 51 1 O R O O ) S A O O O U O O

ltw-11187 VALVE, Exhaustrotator type 1 616 6] 6 ] 1
174802 B VALVE, Exhaustrotator type 1 6] 6] 6| 6] 6 6] 6

3 1LW-13321 | SEAT, Valve spring lower ~ Bl N

. LW-13322 | SEAT, Valve spring lower 6|
4 |LW-11796 SPRING, Valve outer . 2) _
S5 LW-11797 | SPRING, Valveauxiliary o 12

B |69832 SEAT, Valve spring,intake 1.6 i

7 72050 KEY, Valve,intake 12 B i

.8...162388 | CAP Valve stm,intake 21 I O O OO I O T S O

9 [tW-16475 I SEAT, Valve springrotator type, . _

...... A | exhaust 6] . |
10 MS13997-3 KEY, Valve,rotator type,exhaust 12 . |
11..IMS13998-3 | CAP, Valve stem,exhaust 6

2385

Figure 22.

4-6



Aven LYyCOMING [GO and IGSO-540 PARTS CATALOG

CYLINDER, PISTON AND VALVE TRAIN
CYLINDER HEAD DRAIN TUBES AND INTERCYLINDER COOLING BAFFLES

FIG. PART ON QUANTITY PER ASSEMBLY
REF|NUMBER DESCRIPTION L4 1G0-540 l IGS0-540
23 ‘7,‘9)6,0) V)V)V,V,V)Q’Q,
¥ \\y\o MAOSRNRANAY
1 STD-684 NIPPLE, Straight,3/8 1D hose 6 -
2 . |STD-1821 HOSE, 3/8 1D x 2-1/2 long .18 _
3 LW-15592-5-05 CLAMP, Hose . .2 * |
4 67787 TUBE_ASSY., CylLhead oil drain 6] B
5 11481 _ RING, Oil_seal,3/32 dia.section x
4-27/32 10 6 . "
6 69531 PLATE, Cyl.hold down nut - he |
7 71133 NUT, 1/2-20 NF-3 cyl.hold down ksl L L
8 71134 NUT, 3/8-24 NF-3 cyl.hald down Zi 110 |
9 72918 BAFFLE ASSY., Intercylinder 1414 a1 4| |
74718 BAFFLE ASSY., Intercylinder 14l4 _ 4l 44| 4] 4 A
10 71610 HOOK, Intercylinder baffle retainer | 4] | B
11 71611 RETAINER, Intercylinder baffle 14 1ol
12 65614 PLUG, Baffle attaching . al4] | 4] 4] 4| 4] 4] B -
13 JSTD-251 WASHER, No.10.lock,internal_teeth 414 - 4] 4] 4] 4] 4
14 |STD-1686. ... |SCREW, No0.10:32 x .7/16 fillhd. .1 1 |4]|4 4] 4] 4] 4] 4 5
15 12834 COVER, Baffle_ignition_cahle hole _1.4].414]4] 414 al L]
16. . ISTD-692.. ... |SCREW, Np.10-32 x 1/2 longrd.bd. 8] 8]/.818 8].8 8
17 STD-670 NUT, No.10-32 self-locking 8/ 8|88 8| 8]. _ - |

4-7



w/AVED LYCOMING IGO and IGSO-540 PARTS CATALOG

Figure 23. Cylinder Head Drain and Intercylinder Cooling Baffles
4-8



aAvVED LYCOMING IGO and IGSO-540 PARTS CATALOG

IGNITION SYSTEM

MAGNETOS
FIG. PART ON QUANTITY PER ASSEMBLY
REENUMBER DESCRIPTION LY 1G60-540 l 1IGS0-540
24 7)7)0,9, V)V,V;?,?,@,@)
VAN A Y OO\ PO
T_|60971 COUPLING, Magneto spline 2 ] TT T T rri-
2 162224 GASKET, Magneto . 20 (202 1) 12124412
LW-12681 GASKET, Magneto R 20 1_ Ao 2120212
3 |Lw-163010-1 'MAGNETO, S6RN-200,retard breaker [l Lttt eLbtrl
LW-163050-7 MAGNETO, SBRN-204 1] [1]1 LLl bt
_1LW-349290-3 MAGNETO, SBRN-1208,retard breaker | | 10 b BINIBRImn i
LW-349310-4 MAGNETO, S6RN-1209 - ] 1 i 1M 1
LW-209310-1 MAGNETO, S6RN-600,retard breaker 1.1 1oL 1
LW-209350-2 MAGNETO, S6RN-604 |1 - 1.1 1] 1
4 175965 .| CLAMP, Magneto o . 4] |.. - 414414 4 ).
5 STD-1727 WASHER, Plain,3/4 0D _x 11/32 1D x .
1/8..thick 4 4l 4 414 Al
6__|STDA75. . ] WASHER, .5/18. lock,infernal . teeth 4 o i 14 o
7...|STD-37 NUT,..5/16 plain. _ 4 ) - o}
8 |Lw-157209 KIT,. Magneta_ground terminal 2 2021 1. {.12]2 2] 1. B N O T |
9 LW-157208 KIT,_Magneto retard_terminal . A a1 1] |11
10 74073* VENT SHIELD, Mag.breaker hsg,. 2 2121 1 2( 2

* . Assemble in maaneto.

[———



aw/AvVED LYCOMING [IGO and IGSO-540 PARTS CATALOG

IGNITION SYSTEM
IGNITION HARNESS AND LEAD ASSEMBLIES (CO-OP)

FIG. PART ON QUANTITY PER ASSEMBLY
REFRINUMBER DESCRIPTION LU 1GO-540 I IGS0-540
25 ‘V,V,Q)@) V,‘V)V’V,V,Q)@’
¥ \"\\O P OSSO
1...179009 . HARNESS ASSY., Ignition TR N B A 1 . B I | I I G T T O
2 |STD-8 | WASHER, 1/4 plain 36| o0 1| {36136i36] [
3 STD-1925 SCREW, 1/4-20 x 5/8 long,pan.hd., 1. 1 ]
.......... B N .. self-locking . | |6] 1 6 6| 6 1.
4 |STD-1874 | SCREW, 1/4-20 x 7/8 long,fill.hd., 1 U O T Y
| self-locking e b2 o112
5 __ISTD-33__ WASHER, 3/8 plain. . .+l 4] a4 4 )
6...18TD-2045 | NUT, 3/8-24 self-locking B I3 ORI Y N U O O - O O O
* . |64782 | LEAD ASSY.. Beplacement, 1B,3B.4B, _ 3 } - I
e o OBBBAT e - - Jun - | _junlunfun
* . |easar LEAD_ASSY., Replacement,2B o un} i | _{unjunjun ) L
* .....|o4784 ... _|LEAD _ASSY., Replacement2T . . ___ . L Junf QoL junjunjunf | A4
* 64785 . LEAD ASSY., Replacement, 3T 4T.5T.6T [ | | _|lun n unjunjun

* - Replacement lead assemblies have spark plug terminal end
assembled and are supplied with necessary parts to complete
magneto end assembly after being cut to proper length.

Figure 25.
5-2



wvAaveo LycoMING IGO and IGSO-540 PARTS CATALOG

IGNITION SYSTEM
IGNITION HARNESS AND LEAD ASSEMBLY (SCINTILLA)

FIG. PART ON QUANTITY PER ASSEMBLY
REEFE/NUMBER DESCRIPTION LY 1GO-540 l IGS0-540
2% v,v,s,e v,v,v)v,v),@,
VOVO YOO\ PO
1 LW-720178-104 HARNESS ASSY., Ignition,high tension b ) .
LW-720480-1 [ HARNESS ASSY., lgnition o ) ; L
| EW-720445-1 | HARNESS ASSY., lgnition 1o 1. . ) 1
~|LW-620480-3 HARNESS ASSY., Ignition e e b -
2 ST_DM1925_M _ SCREW, 1/4-20 x 5/8 long,pan. hd i) ) -
b ) ) self-locking R R 1 I .
_|sTD-1825 _SCREW 1/4-20 x - 5/8 long,pan hd., Ao ) b .
N | self-locking . e 18 1. i 6] 6
3 |sTD-8 | WASHER, 1/4 plam . ) 3 Lo b
4 |ISTD-160 | WASHER, 1/4 internal lock - _ 6 | | 1. | |.6j 8}
5 |STD-1874 | SCREW, 1/4 20 x 7/8 long,fill. hd b ) ]
. | self-locking _— P . ) B A A 1o{10y [ |
6 _STD__ 696 _ WASHER 1/4 plam th|n o Jun|  fun ool dunjun un|
*  110- 720633 48 B ‘LEAD ASSY Replacement 1. ) N
_____ o (Lw- 720178 104 harness) all top Ieads ]
b all_bottom leads except_ SB 6B 1 lnl Jun
* 110-720633-48 LEAD ASSY., Replacement (LW- 7204}80 1__
B ) and LW- 6204803 harness) all bottom | | -
leads and all top leads except 57,67 | 2L ‘ L Junjun
* 11072063378 | LEAD ASSY., Replacement 1
N (LW-720178-104 harness) 5B,6B un| lun
* 10-720633-78 LEAD ASSY., Replacement (LW-720480-1 ] I )
N and LW-620480-3 harness) 5T,6T 1L By Junfun - n
¥ . .|10-320620-95 | LEAD ASSY., Replacement (LW-620445-1 B .
_____ o T hames T NN un
* 10-320620-92 | LEAD ASSY., Replacement (LW- 620445-1 11 4. 1.
o} harness), 2T R e . A unl
* 10-320620-112 LEAD ASSY., Replacement (LW-620445-1 . . .
o , _ harness), 3T = un
* 110-320620-106 LEAD ASSY.. Replacement (LW-620445-1 e -
by hamess) 4T e | un|
* 10-320620-126 LEAD ASSY., Replacement (LW-620445-1| 1B L
_ harness), 57 - un -
* 10-320620-121 LEAD ASSY., Replacement (LW-620445-1 N
______ harness), 6T Ll un _
* 10-320620-25 LEAD ASSY., Replacement (LW-620445-1 ) 1.
harness), 1B 1 A - 3
* 10-320620-31 LEAD ASSY., Replacement (LW-620445-1 _ » ) -
harness), 2B 1 un I
* 10-320620-41 | LEAD ASSY., Replacement (LW-620445-1 1
o | harness), 3B . i un 5
* 10-320620-43 LEAD ASSY. Replacement (LW-620445-1 1
I harness), 4B un 1 ﬂ
* 10-320620-55 | LEAD ASSY., Replacement (LW-520445-1 1. ]
R harness), 5B ) un
* 10-320620-58 | LEAD ASSY., Replacement (LW-620445-1 - e N
harness), 6B S b lun

* - Replacement lead assemblies have spark plug terminal end
assembled and are supplied with necessary parts to complete
magneto end assembly after being cut to proper length.

1 AF TuEWCmA



aAvVeOo LYCcOMING IGO and IGSO-540 PARTS CATALOG

\
-\
ax(()
a®
\

W\

By Uar.
\ ) \ -
\\@/
@, /
LS
/ .V\.
‘\@\ “’-l'.
— O TS ——
y /

(w
(es=

- (] “c

([

Figure 26 - Ignition Harness and Lead Assemblies (Scintilla)
5-4



wAveEo LycoMING IGO and IGSO-540 PARTS CATALOG

IGNITION SYSTEM
IGNITION HARNESS AND LEAD ASSEMBLIES (HIGH TENSION)

FIG. PART ON QUANTITY PER ASSEMBLY
REF/NUMBER DESCRIPTION LU 160-540 l 1IGS0O0-540
o7 AR AR
N AN P OO\ IO
1 73860 COIL ASSY., lgnition 12|12 12 1.
2 72751 BRACKET, Ignition coil clamp,rear | | praa 1 2 =
3 72750 BRACKET, lgnition coil clamp,front 2.2 2 e -
4 173858 CLAMP, Ignition_coil 4] 4 L.\ T Y Y O O O
5 |STD-8 WASHER, 1/4 plain_ ) 20]20 20 -
B STD-2155 BOLT, 1/4-28 x 21/32 longhex.hd. 10]10 10
7 STD-673 NUT._1/4-28 self-locking 10110 10 B
8 STD-1236 BOLT, 1/4-20 x_21/32 long,hex.hd.dr. e ] I T T I T O T O
9 AN4H5A BOLT, 1/4-28 UNF-3A x 21/32 long . 8 8 8
10 |1LW-720193-112 LEAD ASSY., Spark plug (high_tension) 1.
ST U — all_top_leads 6
13318 LEAD _ASSY., Spark plug. (high tension} -
- all_top. leads 6] 6 [}
31 JLW-720625-102._| LEAD_ASSY., Spark_plug._{(high tension) _ A
1B.68B 2
73380 LEAD_ASSY.. Spark plug_{high_tension)
3 1B,6B ) 2
73905 LEAD_ASSY., Spark plug (high_tension) .
........... 1B,6B 212
12 LW-720530-101 LEAD ASSY.. Spark plug (high tension) B -
2B.3B,4B,5B 4
13379 LEAD_ASSY., Spark. plug (high_tension) —
2B.3B,48B,58 4 -
13904 LEAD ASSY., Spark plug {high_ tension) .
28,3B,4B.,58 a4 1 Lol
13 STD-692 SCREW, No0.10-32 x_1/2 long,rd.hd. 8/ 8 8 N
14 STD-670 NUT, _No,10-32 _self-locking 8| 8
15 71911 CLAMP, 1-3/4 ID with 7/16 dia.offset 6.6 6
16 |STD-553 SCREW, No.6-32 x 1/2 long,rd.hd, 6] 6 6
17 |AN365-632A NUT, No.6-32 self-locking 6| 6 6
18 73638 BRACKET, Clamp support 2
19  |LW-16266-10-25 CLAMP, Support {cushioned) 6
20 LW-16266-10-75 | CLIP, 3/4 ID for no.10 screw 2 1 1Lt r bl
LW-16266-10-75 | CLAMP, Ignition harness (at shroud
tube) 3
21 LW-16266-25-25 | CLIP, 1/4 1D for 1/4 dia.screw 6
22 73637 BRACKET, Clamp spacer 1
23 713743 BRACKET, 309 twist 3 BN
24 73745 CLIP, Ignition cable (1 wire) 3
26 |STD-692 SCREW, No.10-32 x 1/2 long,rd.hd. 17
STD-692 SCREW, No0.10-32 x 1/2 lang,rd.hd. 6
26 |STD-251 WASHER, No.10 lock L) 1 I A O A O T
21 |sTD-670 NUT, No.10-32 self-locking 5
STD-670 NUT, No.10-32 self-locking ] i
28 LW-320046-10 IGNITION HARNESS. Low_ tension 141 1
29 ISTD-2045 NUT, 3/8-24 self-locking 2
30.. 1STD-1925 SCREW,.1/4-20_x_5/8 long,pan.hd., ...
_self-locking 6 i
31 STD-636 WASHER, 1/4 plain _(thin) unlun un




a/Aveo LYCoOMING IGO and IGSO-540 PARTS CATALOG

T 2@

%E%E%E%E%a%ﬁﬁi:% gl ]
([ @.%S 7F NQ?\ 5y L977

2380

Figure 27 - Ignition Harness and Lead Assemblies (High Tension)
5-6



aAveo LYCOMING IGO and IGSO-540 PARTS CATALOG

IGNITION SYSTEM
IGNITION HARNESS AND LEAD ASSEMBLIES

FIG. PART ON QUANTITY PER ASSEMBLY
REFINUMBER DESCRIPTION LY 1IGO-540 l 1IGS0O-540
28 WL AAAEE
O\ YOO\
1 73866 CABLE ASSY., lgnition shielded 141
2 |STD-1925 SCREW, 1/4-20 x 5/8 long,pan.hd.,
self-locking 2] 2
3 74310 BRACKET, lgnition harness clamp 11 1
4 74311 CLAMP, Ignition harness 11
5 __|ISTD-1686 SCREW, No.10-32 x _7/16 long,fill.hd. 212
6 __ 1STD-670 NUT. No.10-32_self-locking_ 2t 2
1 511 SPACER, Thrust bearing cap nut 2] 2
8 72351 SCREW, No0.10-32 self-locking 8.8
* 59568 LEAD ASSY., Replacement, 1T un jun
* 59569 LEAD ASSY., Replacement,2T unjun
* 595170 L.EAD_ASSY., Replacement,3T unjun
* R9571 LEAD._ASSY., Replacement4T unjun
* 59572 LEAD_ASSY.,. Beplacement,hT unjun
* 59573 LEAD ASSY., Replacement,6T unjun
* 59574 LEAD ASSY., Replacement,1B unjun
* 59575 LEAD ASSY.. Replacement,2B unjun
* 59576 LEAD ASSY., Replacement,3B unjun
* 59577 LEAD ASSY., Replacement4B unjun
* 59578 LEAD _ASSY., Replacement,58 unjun
* 59579 LEAD _ASSY., Replacement,6B unjun

* - Replacement lead assemblies have spark plug terminal end

assembled and are supplied with necessary parts to complete
magneto end assembly after being cut to proper length.

AN
=

Figure 28.



A/AVEO LYCOMING IGO and IGSO-540 PARTS CATALOG

IGNITION SYSTEM
SPARK PLUGS

Fic.l PaRT on QUANTITY PER ASSEMBLY
REF/[NUMBER| DESCRIPTION L 1co-540 | IGS0O-540
29 ‘9,‘9,“,0) V,?)V,V,V,O,Q’
Y \O\\o P OONSP\C
1 1182-Y3 SPARK PLUG, Champion (RHB-36P) 12
1182-K4 SPARK PLUG, Champion (RHB-36W) 12
1182-U5 SPARK PLUG, Champien (RHB-32E) 1
NOTE

The above spark plugs are those used
in current production only; this list
does not include additional spark plugs
that are approved for use in these
engines. See latest edition of Service
Instruction No. 1042 for complete
listing of all approved spark plugs.

2382

Figure 29,
5-8



waveo LycoMING IGO and IGSO-540 PARTS CATALOG

SUPERCHARGER SYSTEM
SUPERCHARGER AND IMPELLER ASSEMBLY

FIG. PART ON QUANTITY PER ASSEMBLY
REF|NUMBER DESCRIPTION LL 1G60-540 l 1IGS0O-540
30 7,7,0)0 '9)7’7,7 \Y. @,@,
¥ \OW\Q P OO\™\PO
1 712547 SHAFTGEAR, Intermediate super.drive 3L O O O T - .
2 LW-11170 GEAR, Intermediate super.drive | L O | I I O Y O
3 72549 WASHER, Intermediate super.drive 1 1 I .
4 67754 WASHER, Intermediate super.drive . s .
. lock 11 310 | I | -
5 67797 NUT, Super.intermediate _drive_shaft 1.1 .1 1 -
6 724317 GASKET, Supercharger_housing 3 T | O |
1 70315 HOQUSING ASSY.. Supercharger 1.1 -
73939 HOUSING ASSY., Supercharger N1
8 25-10 STUD, 1/4-20_x_1-1/4_long 11111111113 91 9
9 25-11 STUD, 1/4-20 x 1-3/8 long 21 212121 21 2| 2
10 25-13 STUD, 1/4-20 x 1-5/8 long 22
11 68146 STUD, Supercharger housing 6l 6] 6| 6] 61 6] 6
12 1102 PLUG, 1/8-27 pipe,Alien_hd, O .
13 STD-1339 PLUG, 1/16-27 pipe,Allen hd, Ny
14 68094 DIFFUSER, Supercharger 0 T | T O N O O O O
15 STD-8 WASHER, 1/4 plain 11 _
16 STD-160 WASHER, 1/4 lock,internal teeth IR RRI RN R RILE I O R O O T O
17 |STD-9 NUT, 1/4-28 plain 1
18 LW-11173 IMPELLER AND SHAFT ASSY.,
Supercharger IRIRIRIRRR
19 74536 SPACER, Super.impeller nut nmuiyynua
20 74529 LOCKWASHER, Super.impeller nut nyLY 1
21 71430 NUT, Super.impeller lock nyyynya
22 LW-11171 WASHER, Super.thrust a1y
23 LW-12228 BEARING, Super.shaft Y O
24 STD-1703 SCREW, No.10-24 x 11/16 long,
hex.hd. drilled 4) 4] 41 4] 4] 4] 4
25 75968 SEAL, Super.drive_shaft O O .
26 [67678 GASKET, Super.cil seal retainer 1 O O T O
27 71758 RETAINER, Super.drive shaft oi! seal byl
28 |STD-375 SCREW, No.10-24 x 5/8 longdiflhd., 1 (.1 L bt 4 b o v bbb b e b bl .
drilfed 6] 6] 6| 6] 6] 6] 6
29 68127 GASKET, Supercharger housing i
30 jLW-12677 ADAPTER_ASSY., Super.air_inlet Wl 1111 |
31 25-11 STUD, 1/4-20 x 1-3/8 long 5| 5] 5] 5] 5| 5| 5 B
32 25-12 STUD, 1/4-20 x 1-1/2 long 31313131313l 3
33 STD-8 WASHER, 1/4 plain 13113113]13]13]13]13
34 |STD-160 WASHER, 1/4 lock,internal teeth 13]113]13113]13]13]13
35 STD-9 NUT, 1/4-28 plain 13113]13]13]13113113
36 STD-1880 WASHER, 1/4 dia. (seal) 6] 6| 6] 6| 6] 6] 6
37 68018 WASHER, 16/64 1D x 11/16 0D x 5/32 _
thick 6].6].6] 6/ 6 6| 6
38 ISTD-160 WASHER, 1/4 lock,internal teeth . 6| 6| 6| 6 6| 6 6
39 ISTD-9 NUT, 1/4-28 plain 6l 6] 6] 6| 6] 6] 6

6-1

o = G apEN MY A



aAveEo LYCOMING IGO and IGSO-540 PARTS CATALOG

Figure 30 - Supercharger and Impeller Assembly
6-2



w/AveO LYCOMING IGO and IGSO-540 PARTS CATALOG

SUPERCHARGER SYSTEM
AIR INLET HOUSING ASSEMBLIES

FIG. PART ON QUANTITY PER ASSEMBLY
REF|NUMBER DESCRIPTION LU 1GO-540 l 1IGS0O-540
31 7,‘9,0’0, ?,‘9,7,7,?,@,0’
O\P\o PO\
1 AN124001 SEAL, 3-7/8 1D x 4-1/8_ 0D x 9/64
section 1 .41 141
2 13980 HOUSING ASSY.. Supercharger_air 1+
inlet 1 1 .
74152 HQUSING ASSY., Supercharger air
‘ _inlet 1 1.1 I
.3__|MS124776 .| INSERT, Heli-cail 1/4-28 x 5/8
long 2 . I I O N O O O N N WO N
4 STD-1315 INSERT, Heli-coil 1/4-28 x 1/2
long 1 1.1
5 131-14 STUD, 5/16-18 x_1-3/4 long 4 4] 4} A
6....174610 HOUSING AND VALVE ASSY,, vt it v b v vt b v v p v v b bbb by
Supercharger air_inlet 1].1 _
11712799 BUSHING, 1/2. 1D x 5/8 00 x 1/2 ]
long 2] 2
8 __|STD-1877 INSERT, 3/4-16 NF-3_Heli-coil_x
1/2 fong 1.1 N
9 72185 SHAFT, Throttle valve 11
10___}72186 VALVE, Air throttle 141
11 JAN935-8L LOCKWASHER, No.8 22 L.t 11 b1
12 172798 SCREW, No.8-32 x 15/32 long,
fill.hd. 2] 2 |
13 }72015 STOP, Throttle 141
14 72895 SPACER, Throttle lever 1 1
15 |STD-174% PIN, 1/8 dia.x 3/4 long 2] 2
16 172878 LEVER, Throttle 1l 1 ]
17___|STD-82 SCREW, No.10-24 x 1/2 long, 1]
fill.hd.dr. 11
18 ISTD-1896 SCREW, No.10-24 x 7/8 long, =
fill.hd.dr. il tl b1
13 |STD-1756 WASHER, 3/16 ID x 3/4 0D x
11/32 thick 11
20 74599 PLATE, Throttle lever stop .
21 72017 SPRING, Throttle stop adjusting 1.1
22 _|72018 SCREW, Throttle stop adjusting 11
23__JSTD-8 WASHER, 1/4 plain 1 7). 8.8 1717
24 1STD-160 WASHER, 1/4 lock,internal teeth 1A | | I I O O
25 |STD-9 JNUT, 1/4-28 plain 7l 8l 7l 8l 8l 71 7

6-3



aAveo LYCoOMING [GO and IGSO-540 PARTS CATALOG

sing Assemblies

Figure 31 - Air Inlet Hou

6-4



wAveED LYCOMING [GO and IGSO-540 PARTS CATALOG

OIL SUMP AND INDUCTION SYSTEM
INTAKE PIPE ASSEMBLY

FIG. PART ON QUANTITY PER ASSEMBLY
REFR/NUMBER DESCRIPTION LU 1IG0O-540 l 1IGS0O-540
39 '7)'?)0)0) V)V)V)V)V)Q)Q)
Y \O\y\o VAORANVAS)
1 71973 GASKET, 2 bolt flange,1-7/8 1D 6
2 72982 RING, Seal,intake pipes 21 2| 2|2
72983 RING, Seal,intake pipes 414(4] 4
3 73346 FLANGE, Intake pipe 6| 6| 6] 6| 6| 6| 6
4 73001 PIPE, Intake,cyl.no.1 1 1 11
73002 PIPE, intake,cyl.no.2 1 1 1] 1
73003 PIPE, Intake,cyl.np.3 IIRIRI
72990 PIPE, intake,cyl.no.4 11 11
73004 PIPE, Intake,cyl.no.5 W11
73026 PIPE, Intake,cyl.no.6 1 1] 111
69690 PIPE, Intake,cy!.no.t and 6 20 2y 2] 2] 2] 2§ 2
69691 PIPE, Intake,cyl.no.2 and 5 2021 2] 2] 2] 2] 2
69692 PIPE, Intake,cyl.no.3 and 4 21 21 2] 2 2] 2| 2
5 STD-8 WASHER, 1/4 plain 12
6 |STD-160 WASHER, 1/4 lock,internal teeth 12
7 |STD-1215 BOLT, 1/4-20 x 1-1/4 long 12
8 73068 BRACKET, Intake pipe . i 6| 6] 6] 6
9 STD-8 WASHER, 1/4 plain 1211211212
10 AN4-6A BOLT, 1/4-28 x 25/32 longhex.hd. 6] 6|6/6
1 STD-673 NUT, 1/4-28 self-locking,5/16 thick 6]/ 6| 6] 6
12 73242 PIPE ASSY., Intake,cyls.1,3,4 313]3]3
73256 , PIPE ASSY., Intake,cyl.2 a1
13255 PIPE ASSY., Intake,cyls.5,6 21 2]2}2
13 74360  FLANGE, Intake pipe,upper 6| 6| 6] 6
14 73253 | HOSE, 2.00 ID x 2-7/16 0D x 2-3/4
long ‘ - 21 2] 22
73254 HOSE, 2-1/4 1D x 2-11/16 0D x 1-3/4
, ) long ) al4]4}4f
STD-1792 HOSE, 1-3/4 ID x 2-3/16 0D x 2-3/8 _
fong. o ) 6| 6] 6| 6] 6/ 6] 6
15 LW-15592-8-36 CLAMP, Hose ) e 818188 )
LW-15592-8-32 | CLAMP, Hose S ] 414144 12[12112}12]12{12|12}

7-1



wAvVEOD LYCOMING [GO and IGSO-540 PARTS CATALOG

Figure 32 - Intake Pipe Assembly

7-2



w/AVCO LYCOMING IGO and IGSO-540 PARTS CATALOG

OIL SUMP AND INDUCTION SYSTEM
OIL SUMP ASSEMBLY AND OIL SCAVENGE SCREEN

FIG. PART ON QUANTITY PER ASSEMBLY
REF/NUMBER DESCRIPTION LU 1G0O-540 l IGS0O-540
33 V)V)Q)Q) v)v)v)v)v)o)o)
v \\y\o YO0 WeANAY)
1...168172 ... GASKET, Qil sump._ ; 1 do1 S VO O S O O I .
..473022 SUMP_ASSY., 0il - 1 1 O 1 O O T W T S O Y I N A |
472895 SUMP ASSY., Qi . ST I . 1 ] O | |
.3..69602 | CONNECTION, Intake PIJJE e .6/ 6] 6] 6
4 12513 o) STUD, 1/4-20 x 1-5/8 dong.. .| 4] 41 4] 4] _ i e
5 ISTD-1173 1 INSERT, 1/4-20 Heti-col x /2 L.l 1. 1. L 1. L. L -k At .
— e lODG ) 12412]12|12 5} B] 5] 5 5| 5 5
6 STD-1832 | INSERT, 5/16-34 Heh cml X 5/8 - e 41
S long 212122 | u
7 |sTp-111 GASKET, 10[] ID p 1 1/4 OD X 3/32 _ 2 dob L . R
e} _ annular . o ) O O | O | O o 1
8 69335 | PLUG, 5/8 hex hd 1[]0 20 thd . SRS U W JONR SO0 T WO WU P O 1 O 1 L -
9  ISTD-550 . | PLUG, 1/4 NPT sq.hd.{drilled) . i | 21.2(.28 2 2.2 .2 |
10, {STD-91 | PLUG, 1/2-14 NPT, Allen hd, S O S 3 2 . U O O S N | - |
A o102 ] PLUG, 1/8 pipe x.3/8 long.. )1 O T O A N 1.
12 |STD-8 . WASHER 1/4 plain . . | |28{28128128) | | |34[34i34|34|34|34(34
13 |STD-160 | WASHER, 1/4 lock, mternal teeth 24| | -
14 {sTD-9 NUT, 1/4 28 plam e 10]. R ) N N N T O
15 STD-1679 BOLT, 1/4-28 x 1.00_ !ong,hex hd _ha . 1 1 .
16 [AN4-12A | BOLT, 1/4-28 x 1-9/32 long,hex. hd ol 13131313 _.110]10]10[10{10)10]10
17 AN4 14A | BOLT, 1/4-28 x 1-17/32 iong,hex.hd. 1 616] 6] 6] | ~
18 . AN4 19A . IBOLT, 1/4-28 x 1-21/32 longhex.hd. . P _ N
19...)73288 JGASKET, Qil scavenge_screen retainer. . | 1 111 101]1 A 4oL .
....|68192 |} GASKET, Oil scavenge screen retainer | | | L A apg
20 173288 | SCREEN ASSY. Oil scavenge pump RN _
68198 - |SCREEN ASSY., Oil scavenge pump B Lyt
21 173280 v RETAINER, Qil scavenge pump | B B
screen - BN LN LN B LY O
68191 N RETAiNER Oll scavenge screen N _ HEIRIRIRIEIR
2'2;:";“73291 SCREEN 0|l scavenge pump 1 RIBIRIA 11 1L i )
] 67696 WSCREEN 0|I _scavenge pump 3 HRIRIRIRInIN -
23 _1102 _ 4 PLUG, 1/8 27 NPT Allen - 1 "it |
24 |STD- 1880 N _WASHER 1/4 dla seal - pERIRINIn 11 B ~
25 |STD-1881 ~_ |SCREW, 1/4- 20 X 1- 7/8 Iong drllled hd mERInInin e
26 |LW-25H.75 SCREW, 1/4-20 x 3/4 long,dritled hd. | | 1 131 31313131313

7-3



w/AvVCOo LyCOMING [GO and IGSO-540 PARTS CATALOG

12-13-14-16

12131417

12-14-15-16

2358 \1 1

Figure 33 - Oil Sump Assembly and Oil Scavenge Screen
7-4



wAveo LycoOMING IGO and IGSO-540 PARTS CATALOG

OIL SUMP AND INDUCTION SYSTEM
FUEL INJECTOR AND FUEL MANIFOLD ASSEMBLY (IGO-540-A1A, -Al1C)

FIG. PART ON QUANTITY PER ASSEMBLY
REFNUMBER| DESCRIPTION LY 1GO-540 | IGSO-540
‘v)v)“)@) v)v)v)v)v)°>°)
34 v \O\p\o P OOWS PO
1 12977 GASKET, Air throttle housing 1l 2
2 LW-11876 SPACER, Fuel injector 1
3 LW-12686 FUEL INJECTOR, RSA-100B1
(2524593-4) 1
74131 FUEL INJECTOR ASSY. 1
74003 FUEL INJECTOR, Bendix (2524031-2) 1
4 72377 ELBOW, 3/8 tubing adj. 909 1
5 MS29512-6 SEAL, 0il,5/64 diasection x 15/32 1D 1
6 AN815-6 UNION, Flared tube (3/8 dia.tubing) 1
7 STD-35 WASHER, 5/16 plain 41 4
8 STD-475 WASHER, 5/16 lock,internal teeth 41 4
9 STD-37 NUT, 5/16-24 NF-3 plain 41 4
10 73215 BRACKET, Injector support,iower 1
LW-12465 BRACKET, Injector support,lower 1
1" 713216 BRACKET, Injector support,upper 111
73217 BRACKET, Injector support,upper 1
LW-12464 BRACKET, Injector support,upper 1
12 STD-8 WASHER, 1/4 plain 412
13 AN4-5A BOLT, 1/4-28 x 21/32 long,hex.hd. 212
14 STD-673 NUT, 1/4-28 self-locking,5/16 thick 2|2
15 74151 NOZZLE, Injection (2524107-1) 6] 6
16 75285 MANIFOLD ASSY., Fuel 111
17 AN816-6-2 NIPPLE, 3/8 tube & 1/8 NPT,90° 11
18 STD-148 NIPPLE, Union,1/8 NPT 6] 6
19 LW-12604 NIPPLE, 1/8 tube to 1/8 NPT
(restricted) i 1M1
20 73999 SPACER, Fuel manifold bracket 2|2
21 74000 BRACKET, Fue! manifold 2|2
22 STD-251 WASHER, No.10 lack,internal teeth 414
23 STD-82 SCREW, No.10-24 x 1/2 tongfill.hd.dr. 414
24 LW-12098-1-200 [ TUBE ASSY., Fuel manifold to nozzle,
cyls. 1,5,6 , 3
LW-12098-0-190 TUBE ASSY., Fuel manifold to nozzle,
cyl. 2 1
LW-12098-1-170 [ TUBE ASSY., Fuel manifold to nozzle,
cyls. 3,4 ; 2
LW-12098-2-200 |TUBE ASSY., Fuel manifold to nozzle,
cyls. 1,5,6,2 4
LW-12098-2-170 | TUBE ASSY., Fuel manifold to nozzle,
cyls. 3,4 ‘ ) 3 2
25 LW-16266-25-63 |CLAMP , . 212
26 LW-16266-10-75  { CLIP, 3/4 ID_ for no.10 screw. 6112
27 [LW-16266-25-25 | cLIP, 1/4 1D for 1/4 diascrew 6412
28 STD-28 WASHER, No0.10 plain 6{6
29 STD-692 SCREW, No0.10-32 x_1/2 long,rd.hd. 84
30 STD-670 NUT, No.10-32 self-locking 814
31 73136 BRACKET, Ext.fuel injector line angle 2
32 LW-13181-6-330 | HOSE ASSY., Fuel injector to fuel
manifold 1.1
33 73152 BRACKET, Support clamp 11
34 STD-28 WASHER, No.10 plain 111
35 STD-670 NUT, No.10-32 self-locking 11
36 STD-692 SCREW, N0.10-32 x 1/2 iang,rd.hd. 11
37 L'N-16266-10-13 |[CLAMP ) 2{2
38 {W-16266-25-38 | CLIP, 3/8 ID for no.10 screw 212

7-5



wAaveo LYyCOMING [GO and IGSO-540 PARTS CATALOG

2362

Figure 34 - Fuel Injector and Fuel Manifold Assembly (IGO-540-A1A, -A1C)
7-6



w/AvEeo LycoMING IGO and IGSO-540 PARTS CATALOG

OIL SUMP AND INDUCTION SYSTEM
FUEL INJECTOR AND FUEL MANIFOLD ASSEMBLY (IGO-540-B1A, -B1C)

FIG. PART ON QUANTITY PER ASSEMBLY
REF/NUMBER DESCRIPTION LU 1G60-540 ] 1IGS0O-540
35 7)7,0’6) v)v)v)v)v)o)o)
¥ \O\\Q YOO\ PO
1 129717 GASKET, Air throttle housing 1.1 ~ _
2 LW-12210 FUEL INJECTOR, Bendix (391825-3) 111 -
3 |STD-35 WASHER, 5/16 plain . L L 1 | Y1 Ao
4 ISTD-475 WASHER, 5/16 lock,internal_teeth 14]4 R | .
5 _ |STD-37..._ NUT, 5/16-24 NF-3 plain . . . 4] 4 .
6. 173215 BRACKET, Injector supportlower ] 101
7 713216 BRACKET, Injector support,upper 1 I I
8 73217 BRACKET, Injector supportupper | | | | 111 . E
9__|sTD-8 . WASHER, 1/4 plain_ e 14).4
10 AN4-5A BOLT, 1/4-28 x 21/32 long,hex.hd. 212 1
1 STD-673 NUT, 1/4-28 self-locking,5/16 thick 212
12 74151 NOZZLE, Injection (2524107-1) . 6! 6 _ B r
13 J73239 FUEL MANIFOLD ASSY., {391828-3) 1] . } _
_ 74621 FUEL MANIFOLD ASSY., (2524179-1) 11
14 73241 BRACKET, Fuel manifold R 111 .
15 __[STD-251 WASHER, No.10 lock,internal teeth .. .| | 414
16 STD-82 SCREW, No.10-24 x 1/2 longfill.hd. | _ |
dr.hd. . . 414
17 LW-13181-6-240 | HOSE ASSY., Fuel_injector to fuel -
manifold 111 4
LW-13175-4-480 | HOSE ASSY., Fuel injector to_ fuel . .
manifold 1.1
18 AN735-32 CLAMP, Fusl_injector Jine (2.00 1D} . 111
19 . JAN735-36 CLAMP, Fuel injector line (2-1/4 10)__ | | 2} 2 ]
20 LW-16266-25-25 CLIP, 1/4 1D for 1/4 dia.screw ~ 3|3 . -
21 STD-28 WASHER, No.10_plain N 313 | i
22 __|STD-969 SCREW, No0.10-32_x 1/2 long.fill.hd.. . 313 S U T S Y A T A A N ]
23 ___|STD-670 NUT, No.10-32 self-locking 33 -
24 LW-12098-2-200_ | TUBE ASSY., Fuel manifold to nozzle, , SN U N O H ]
. .oyl 2 . ] 1411 .- N I
- LW-12098-3-320 . | TUBE ASSY., Fuel manifold to nozzle, . -
cyls. 1,3,6 e 313 -
LW-12098-1-160 [ TUBE ASSY., Fuel manifold to nozzle, | | .
cyl. 6 a1 1.
.JLW-12098-1-180 | TUBE ASSY., Fuel manifold to nozzle, | | | . )
b okyl 4 BRIRiE B |
25 73626 BRACKET, Fuel injector line ] 212 . .
26 73318 o BRACKET, Extension R ] 1141 ] _
21 73136 BRACKET, Extension,fuel inj.line_angle by B
28 ISTD-28 WASHER, No.10 plain LT ST T T T S L Y O I O T A IO O O S
29 ISTD-860 SCREW, No.10-32 x 5/8 longfill.hd. 3 515 | |
30 _ISTD-670 NUT, No,10-32 self-locking . 5|51 ] 1L
31 LW-16266-25-25 | CLIP, Fuel inj.line,1/4 ID_for 1/4 . _ -
S dia._screw ] 10110 ] .-
32 LW-16266-25-50 | cLIP, Fuel inj.line.1/2 1D for 1/4 [ -
N dia. screw . | 515
33. . ISTD-1925 SCREW, 1/4-20 x_5/8 long,pan.hd., 1 DR T O Y O | N
. e self-locking — -] |515 - j
34 |STD-8 ~___|WASHER, 1/4 dia.plain _l.f.fponho -
35 ISTD-1411 NUT, 1/4-20 plain 212 A
36 STD-160 WASHER, 1/4 lock.internal teeth ) 212 1
37 __|AN501-416-10 SCREW, 1/4-28 x_5/8 lona.fill.hd. 313 _|.

7-7



/AVEO LYCOMING IGO and IGSO-540 PARTS CATALOG

436
32
33
37

30 29
6 /
27
@
e

i

6

[2
' @

ool el Manifold -



w/AVEO LyCcOMING IGO and IGSO-540 PARTS CATALOG

OIL SUMP AND INDUCTION SYSTEM
FUEL INJECTOR AND MODULATOR ASSEMBLY (IGSO-540-A)

FIG. PART ON QUANTITY PER ASSEMBLY
REFR/NUMBER DESCRIPTION LU 1GO-540 l 1IGS0O0-540
36 7,7,0)0) V,V,V,V,V,Q,O,
¥ \O\p\o Y\ OSSP\
1 73032 GASKET, Air inlet 1 1 111
2 LW-12209 FUEL INJECTOR, Bendix (2524014-8) 1 1] 1
LW-12208 FUEL INJECTOR, Bendix (2524367-2) 1
LW-14042 'FUEL INJECTOR, Bendix (2524665-1) 1
LLW-14554 FUEL INJECTOR, Bendix (2524696-1) 1
3 723717 ELBOW, 3/8 tubing,adjustable 90° ol
24 ISTD-35 I WASHER, 5/16 plain 4] 41 4] 41 4
5...1STD-475 WASHER, 5/16_ lock,internal_teeth 41 4] 4] 4] 4
6 STD-37 NUT, 5/16-24 plajn 4] 4] 4] 4] 4
1 73612 GASKET, Injection nozzle 4L
8 13945 NOZZLE ASSY., Injection ~ 1 1
124408 ... {NOZZLE ASSY., lnjection 1
.. J16440 . ... 1NOZZLE ASSY. Injection .. ___ 1.1
LW-11909 NOZZLE_ASSY., Injection 1
9 73944 ELBOW, 1/4. tubing,adjustahle 450 1111 1
M. 72377 .. ELBOW, 3/8._tubing,adjustable,90° 1 1]..1
74070 ELBOW, 3/8 tubing,adjustable,459 1 1.1
11 MS29512-4 SEAL, 0il.1/16_dia.section_x
. 11/32_1D 1
12 AN815-4 UNION, Flared tube,1/4 tubing 1
13 STD-8 WASHER, 1/4 plain 2120 21 2| 2
14 STD-160 WASHER, 1/4 lock,internal teeth 21 21.21.2] 2
15 |STD-1879 BOLT, 1/4-28 x.2-1/8 long,hex.hd, 2021 20 2| 2
16 74063 BRACKET, Flowmeter IRIRIN
17 74133 MODULATOR ASSY. Flowmeter 1 1
74148 MODULATOR ASSY., Flowmeter 1 1
18 74070 ELBOW, 3/8 tubing adjustable 45° 1 1
72377 ELBOW, 3/8 tubing,adjustable,90° 11 2] 11 2
19 STD-82 SCREW, No.10-24 x 1/2 long,fill.hd.dr. 41 4] 4| 4
20 LW-12799-6S113 [ HOSE, Inj.to flowmeter fuel outlet 1 1
LW-13182-6-094 | HOSE, Inj.to fiowmeter fuel outlet 1 1
LW-12799-65094 | HOSE, Inj.to flowmeter fuel outlet 1
21 LW-16266-25-79 | CLIP, 3/4 ID (cushion type) 1/4
dia. hole 1 1.1
22 LW-16266-25-50 CLIP, 1/2 ID (cushion type) 1/4
dia. hole 1 1
23 STD-1084 SCREW, 1/4-28 x 5/8 long,fill.hd.dr. 1 1
24 LW-12876-45062 | HOSE, Filter to injector,servo return 1 1
LW-13184-4-075 | HOSE, Filter to injector,servo_return 1 1.1
LW-16140-45075_ | HOSE, Filter to_injector.servo. return 1
25 LW-16266-25-63 | CLAMP iy i
26 I.W-12798-45044 | HOSE ASSY.. Nozzle_to_filter 1 1
LW-13178-4-032 | HOSE, Nozzle to filter 1 1
LW-12876-4S032 | HOSE, Nozzle to filter 1
27 74639 FILTER,_ Fuel Wi
28 74640 BRACKET, Fuel filter 1 1
74612 BRACKET, Fue!l filter 1 1.1
29 STD-860 SCREW, No0.10-32 x 5/8 long,fill.hd. i
30 |STD-425 WASHER, No.10 plain 111
3 STD-670 NUT, No.10-32 self-lacking IR
32 LW-12799-6S090 | HOSE, Flowmeter to nozzle 1 1
LW-13182-6-074 | HOSE, Fiowmeter to nozzle 1 1
33 LW-14574 STRUT, Fue!l injector support 1 1
34 74054 SUPPORT, Fuel injector,upper 1 1
35 74079 SUPPORT, Fuel injector Jower 1 1
36 LW-14573 BRACKET, Fue! injector 1 1

7-9




w/AvVED LYCOMING IGO and IGSO-540 PARTS CATALOG

FIG PART ON QUANTITY PER ASSEMBLY
REFINUMBER DESCRIPTION LY 1G60-540 l IGS0-540
36 V,V,@)@) v)v)v)v)v)°)°>
¥\ \¢ P OSSO
37 STD-1893 SCREW, 5/16-24 x 7/8 long,hex.hd. 5 5
38 STD-674 NUT, 5/16-24 self-locking,11/32 thick ) 5
39 .|1102 PLUG, 1/8 NPT (assemble in_sump) L1 I 1 1 O T OO O O O

2369

Figure 36 - Fuel Injector and Modulator Assembly (IGSO-540-A)
7-10



#AvVCEO LYyCOMING JGO and IGSO-540 PARTS CATALOG

OIL SUMP AND INDUCTION SYSTEM
FUEL INJECTOR OIL FILTER AND PUMP ASSEMBLY (IGSO-540-B)

FiG. PART ON QUANTITY PER ASSEMBLY
REFR/NUMBER DESCRIPTION LU 160-540 l IGS0-540
37 ‘9)‘?)0)0) V)V"?)V)V,Q,@)
¥V \\\o Y OO\ WS P\
1 73118 1 OIL FILTER, Fuel injector 11 .
2 ISTD-1560 RING, 3/8 ID x 1/16 section,oil seal 11
3 STD-1301 RING, 1-1/4 1D x 1/8 section,oil seal _ 11
4 72121 PLUG, 1-1/4-18 thd.,5/8 hex.hd. 11
5 AN123029 GASKET, 3/4 1D x 3/32 thick annular 1.
6 72021 NOZZLE ASSY., Fuel injector 11
7 MS20822-4 ELBOW, 1/4 flared tube & 1/8 pipe
thd. 90° ; 11
72787 GASKET, Fuel injector 11
9 72896 PUMP ASSY., Fuel injector 1
74584 PUMP ASSY., Fugl injector ) 1
75022 PUMP ASSY., Fue! injector 111 -
10 72376 ELBCW, 1/4 tubing,adjustable,90° 33
11 73078 FITTING, 1/2 tubing straight, _
9/16-18 x 3/4-16 thd. 141
12 STD-1927 PLUG, 1/8-27 NPT, Ailen dr.
13 MS29512-8 SEAL, 0il,5/64 dia.section x
15/32 1D ) 11
14 73119 ELBOW, 3/16 tubing,adjustable,90° 01
15 STD-35 WASHER, 5/15 plain 4| 4
16 72788 NUT, 5/16-18 NC-3 Allen hd. 14|48
17 73201 | BRACE ASSY., Fuel injector 11
18 73200 TUBE, 1/2 dia.x 1/32 wall 11
19 AN481-10 CLEVIS, Rod end 11
20 AN490-HT8 | ROD END, Threaded i RN
21 AN486-2 CLEVIS, Rod end adjusting 11
22 STD-9 NUT, 1/4-28 plain ) 1] 1
23 AN4-6A BOLT, 1/4-28 x 11/16 long B 2] 2
24 STD-8 WASHER, 1/4 plain 21 2
25 STD-673 ‘ NUT, 1/4-28 seif-locking 2{2
26 ANG6270-3D-0100 |HOSE ASSY., 3/16 1D x 10 in.long 11
27 LW-13174-4-160 | HOSE, Injector nozzie ) 1111
28 |LW-16266-25-44 | CLAMP - 141
29 MS20823-3 ELBOW, 3/16 flared & 1/8 pipe thd.,,
450 11 1

7-11



wvaAaveco LycoMmiNG IGO and 1GSO-540 PARTS CATALOG

UNDERSIDE OF PUMP ASSY.

2378

Figure 37 - Fuel Injector Oil Filter and Pump Assembly (IGS0O-540-B;}
7-12



wAveo LYCoMING IGO and IGSO-540 PARTS CATALOG
SECTION 8
SERVICE KIT SECTION
SEAL AND GASKET SET
IGO-540-B Series

qQrY.

PART PER
NUMBER DESCRIPTION ENG.
73345-1 SEAL AND GASKET SET 1
72075 RING, Oil seal (between crankcase halves) 8
STD-1441 GASKET, Annular (assemble in head) 6
66732 GASKET, Valve rocker shaft cover 12
71450 GASKET, Rocker box cover 6
71481 RING, Oil seal (cylinder base) 6
71973 GASKET, Intake pipe flange 6
72982 RING, Seal (intake pipes) 2
72983 RING, Seal (intake pipes) 4
74822 GASKET, Reduction gear housing 1
STD-994 RING, Oil seal 1
67914 GASKET, Oil retaining housing 1
72745 SEAL, Thrust bearing 1
72746 GASKET, Propeller governor adapter 2
72053 GASKET, Governor drive 1
72486 GASKET, Magneto drive adapter 4
STD-111 GASKET, Annular 2
68172 GASKET, 0Oil sump 1
73288 GASKET, Oil scavenge screen retainer 1
72468 GASKET, Reduction gear housing drain 2
73292 GASKET, Throttle body adapter 1
68174 GASKET, Accessory housing 1
STD-1708 SEAL 1
STD-213 SEAL, Oil 1
STD-547 SEAL, Oil 1
67708 GASKET, Starter drive adapter 2
STD-1702 SEAL 1
72182 RING, Oil seal 1
67633 GASKET, Starter drive pad 1
72720 GASKET, Accessory housing breather 2
LW-14199 GASKET, Accessory housing cover 1
68456 GASKET, Hydraulic and oil pump 1
STD-208 SEAL, Oil 1
AN900-28 GASKET, Annular 1
STD-351 GASKET, Annular 2
AN123908 RING, Oil seal 2
STD-294 GASKET, Annular 1
AN4047-1 GASKET, Accessory drive 2
8313 GASKET, Vacuum pump 2
20415 GASKET, Hydraulic pump 1
1691-C GASKET, Fuel pump 1
72977 GASKET, Air throttle housing 1
62224 G ASKET, Magneto 2
STD-295 GASKET, Spark plug 12
62922 SEAL, Shroud tube 24



/AVEO LYCOMING IGO and IGSO-540 PARTS CATALOG

SECTION 8
SERVICE KIT SECTION

SEAL AND GASKET SET
IGO-540-B Series

QTY.

PART PER

NUMBER DESCRIPTION ENG.
67204 LOCKPLATE, Crankshaft gear 1
72078 LOCKPLATE, Camshaft gear 2
74203 LOCKPLATE, Pinion cage nut 1
67642 LOCKWASHER, Accessory drive shaft 1
72437 GASKET, Super. housing 1
72091 RING, Oil seal 4
75668 GASKET 4
75233 “Q” RING 24
71189 BOX, Set-up 1
74009 MAILING TUBE 1

8-2



wAveo LycOMING IGO and IGSO-540 PARTS CATALOG

SECTION 8
SERVICE KIT SECTION

SEAL AND GASKET SET
IGO-540-A; IGS0-540-A, -B Series

Qry.
PART PER
NUMBER DESCRIPTION ENG.
73203-1 SEAL AND GASKET SET 1
AN900-28 GASKET 1
AN4047-1 GASKET, Accessory drive 2
AN123029 GASKET 1
AN123908 RING, Oil seal 2
AN124001 SEAL 1
MS28775-024 SEAL, “O” ring 1
MS29512-4 SEAL 1
MS29512-6 SEAL 1
STD-111 GASKET, Annular 2
STD-208 SEAL, Qil 1
STD-213 SEAL, Oil 1
STD-294 GASKET, Annular 1
STD-295 GASKET, Spark plug 12
STD-332 CIRCLIP 1
STD-351 GASKET, Annular 2
STD-547 SEAL 1
STD-663 or
AN900-7 GASKET, Annular 1
STD-994 RING, Oil seal 3
STD-1006 RING, Oil sea 1
STD-1301 RING 1
STD-1560 RING 1
STD-1702 SEAL 1
STD-1708 SEAL 1
STD-1709 CIRCLIP 1
STD-1733 RING, Oil seal 6
STD-1753 RING 2
STD-1854 WASHER 1
STD-1880 RING, Oil seal 6
1691-C GASKET, Fuel pump 1
8313 GASKET, Vacuum pump 2
20415 GASKET, Hydraulic pump 1
62224 GASKET, Magneto 2
62922 SEAL, Shroud tube 24
66732 GASKET, Valve rocker shaft cover 12
67193 GASKET, Rocker box cover 6
67204 LOCKPLATE 1
67633 GASKET 1
67642 LOCKWASHER 1
67678 GASKET 1
67708 GASKET 2
67754 LOCKWASHER 1
67914 GASKET 1
68127 GASKET 1

8-3



w#AVED LYCOMING [IGO and IGSO-540 PARTS CATALOG

SECTION 8
SERVICE KIT SECTION

SEAL AND GASKET SET
IGO-540-A; IGSO-540-A, -B Series

QTY.

PART PER
NUMBER DESCRIPTION ENG.
68172 GASKET 1
68174 GASKET 1
68192 GASKET 1
68456 GASKET 1
71189 BOX 1
71450 GASKET 6
71481 RING, Seal 6
71973 GASKET 6
72053 GASKET 1
72075 SEAL, “O” ring 8
72078 LOCKPLATE 2
72091 RING, Oil seal 4
72182 RING 1
72437 GASKET 1
72468 GASKET 2
72486 GASKET 4
72720 GASKET 3
LW-14199 GASKET 1
72741 GASKET 1
72745 SEAL 1
72746 GASKET 2
72776 RING 1
727817 GASKET 1
72977 GASKET 1
72982 RING, Seal 2
72983 RING, Seal 4
73032 GASKET 1
73288 GASKET 1
73292 GASKET 1
73612 GASKET 1
74008 LOCKPLATE 1
74944 GASKET 2
74203 LOCKPLATE 1
74529 LOCKWASHER 1
74822 GASKET 1
75233 “0” RING 24
75668 G ASKET 4
75968 SEAL 1
LW-10264 GASKET 1
LW-11175 GASKET 1
LW-12681 GASKET 2
75159 LOCKPLATE 3
74009 MAILING TUBE 1

8-4



AvVEOD LyCOMING JGO and IGSO-540 PARTS CATALOG

SECTION 8
SERVICE KIT SECTION

CYLINDER, PISTON AND RING KIT
1GO-540-B Series (Up-Exhaust)

QrY.
PART PER
NUMBER DESCRIPTION ENG.
76089 CYLINDER, PISTON AND RING ASSEMBLY 1
72050 KEY, Valve 2
62922 SEAL, Shroud tube 4
66732 GASKET, Valve rocker shaft cover 2
LwW-13321 SEAT, Valve spring, lower 1
LW-11796 SPRING, Valve, outer 2
69532 SEAT, Valve spring 1
LW-11797 SPRING, Valve, auxiliary 2
69235 RING, Piston, scraper 1
LW-13446 or
LW-14077 PIN, Piston 1
71195 BOX, Set-up 1
71266 ROCKER ASSY., Intake valve 1
71450 GASKET, Rocker box cover 1
71481 SEAL, Cylinder base oil 1
71549 WASHER, Valve rocker thrust 2
74241 RING, Piston, top and 2nd compression 2
72198 PLUG, Piston pin 2
72242 COVER ASSY., Rocker box 1
72626 SHAFT, Valve rocker 2
LW-12702 ROCKER ASSY., Exhaust valve 1
72709 SCREW 4
72710 COVER, Valve rocker shaft 2
76187 CYLINDER ASSY., (Nitrided), long reach 1
74802 or
Lw-11167 VALVE, Exhaust (rotator type inconel or nimonic) 1
73112 or
LW-13322 SEAT, Valve spring, lower 1
LW-10076 SEAT, Valve spring (rotator type) 1
LW-12949 VALVE, Intake 1
76258 PISTON, Cold forged 1
73857 or
LW-12328 RING, Piston, oil regulating 1
MS13997-3 KEY, Valve (rotator type) 2
MS13998-3 CAP, Valve stem 1
STD-1925 SCREW 9
60828 PLUG, Piston pin 2
SSP2170 TAG 1
LW-11775 PLUG, Piston pin 2
SSP672 TAG 1
62388 CAP, Valve stem,intake 1



wAaveo LycoMING [GO and IGSO-540 PARTS CATALOG

SECTION 8
SERVICE KIT SECTION

CYLINDER, PISTON AND RING KIT
IGO-540-B Series (Up-Exhaust)

QrYy.
PART PER
NUMBER DESCRIPTION ENG.
77300 CYLINDER, PISTON AND RING ASSEMBLY 1
72050 KEY, Valve 2
62922 SEAL, Shroud tube 4
66732 GASKET, Valve rocker shaft cover 2
LW-13321 SEAT, Valve spring, lower 1
LW-11796 SPRING, Valve, outer 2
69532 SEAT, Valve spring 1
LW-11797 SPRING, Valve, auxiliary 2
LW-13446 or
LW-14077 PIN, Piston 1
71195 BOX, Set-up 1
71266 ROCKER ASSY., Intake valve 1
71450 GASKET, Rocker box cover 1
71481 SEAL, Cylinder base oil 1
71549 WASHER, Valve rocker thrust 2
74241 RING, Piston, top and 2nd compression 2
72198 PLUG, Piston pin 2
72242 COVER ASSY., Rocker box 1
72626 SHAFT, Valve rocker 2
LW-12702 ROCKER ASSY., Exhaust valve 1
72709 SCREW : 4
72710 COVER, Valve rocker shaft 2
76187 CYLINDER ASSY., (Nitrided) long reach 1
74802 or
LW-11167 VALVE, Exhaust (rotator type inconel or nimonic) 1
73112 or
LW-13322 SEAT, Valve spring, lower 1
LW-10076 SEAT, Valve spring (rotator type) 1
LW-12949 VALVE, Intake 1
73857 or
LW-12328 RING, Piston, oil regulating 1
MS13997-3 KEY, Valve (rotator fype) 2
MS13998-3 CAP, Valve stem 1
STD-1925 SCREW 9
STD-1215 CAPSCREWS 2
LW-10207-S PISTON 1
60828 PLUG, Piston pin 2
SSP2170 TAG 1
LW-11775 PLUG 2
SSP672 TAG 1
62388 CAP, Valve stem 1

8-6



wAaveo LycoMING GO and IGSO-540 PARTS CATALOG

SECTION 8
SERVICE KIT SECTION

CYLINDER, PISTON AND RING KIT
IGSO-540-A Series (Nitrided Cylinder)

qQrY.
PART PER
NUMBER DESCRIPTION ENG.
LW-12904 CYLINDER, PISTON AND RING ASSEMBLY 1
MS13997-3 KEY, Valve (rotator type) 2
MS13998-3 CAP, Valve stem 1
STD-9 NUT, Plain, 1/4-28 4
STD-160 WASHER 4
STD-1215 CAPSCREWS 2
STD-1925 SCREW, 1/4-28 x 5/8 long,fill hd.self-locking 9
72050 KEY, Valve 2
60828 PLUG, Piston pin 2
62922 SEAL, Shroud tube 4
66731 COVER, Valve rocker shaft 2
66732 GASKET, Valve rocker shaft cover 2
67193 GASKET, Rocker box cover 1
LW-13321 SEAT, Valve spring lower 1
68795 COVER ASSY., Rocker box 1
LW-13446 or
LW-14077 PIN, Piston 1
71195 BOX, Set-up 1
74390 ROCKER ASSY., Exhaust valve 1
71266 ROCKER ASSY., Intake valve 1
71481 RING, Oil seal (cylinder base) 1
71549 WASHER, Valve rocker thrust 2
72198 PLUG, Piston pin (alum. bronze) 2
72626 SHAFT, Valve rocker 2
73112 or
LW-13322 SEAT, Valve spring lower 1
LW-13622 VALVE, Intake 1
73857 or
LW-12328 RING, Piston (oil regulating) 1
74241 RING, Piston (compression) 2
74802 VALVE, Exhaust (rotator type) 1
LW-10076 SEAT, Valve spring, rotator type 1
69532 SEAT, Valve spring 1
LW-10208-S PISTON 1
LW-11796 SPRING, Valve outer 2
LW-11797 SPRING, Valve, auxiliary 2
LW-12714 CYLINDER ASSY., Nitrided 1
LW-11775 PLUG, Piston pin 2
SSP672 TAG 1
62388 CAP 1

8-7



wAaveo LycoMING IGO and IGSO-540 PARTS CATALOG

SECTION 8
SERVICE KIT SECTION

CYLINDER, PISTON AND RING KIT
IGSO-540-B1A, -B1C Series (Nitrided Cylinder)

qQry.
PART PER
NUMBER DESCRIPTION ENG.
LW-12908 CYLINDER, PISTON AND RING ASSEMBLY 1
MS13997-3 KEY, Valve (rotator type) 2
MS13998-3 CAP, Valve stem 1
SSP2170 TAG 1
STD-1215 CAPSCREWS 2
STD-1925 SCREW, 1/4-20 x 5/8 long, fill.hd. self-locking 9
72050 KEY, Valve 2
60828 PLUG, Piston pin 2
62922 SEAL, Shroud tube 4
66732 GASKET, Valve rocker shaft cover 2
LW-13321 SEAT, Valve spring lower 1
LW-13445 or
LW-14077 PIN, Piston 1
71195 BOX, Set-up 1
71266 ROCKER ASSY., Intake valve 1
71450 GASKET, Rocker box cover 1
71481 RING, Oil seal (cylinder base) 1
71549 WASHER, Valve rocker thrust 2
72198 PLUG, Piston pid (alum. bronze) 2
72242 COVER ASSY., Rocker box 1
72626 SHAFT, Valve rocker 2
LW-12702 ROCKER ASSY., Exhaust valve 1
72709 SCREW, 1/4-20 x 5/8 long,self-sealing 4
72710 COVER, Valve rocker shaft 2
73112 or
LW-13322 SEAT, Valve spring lower 1
LW-13622 VALVE, Intake 1
73857 or
LW-12328 RING, Piston (oil regulating) 1
74241 RING, Piston (compression) 2
74802 VALVE, Exhaust (rotator type) 1
LW-10076 SEAT, Valve spring,rotator type 1
69532 SEAT, Valve spring 1
LW-10208-S PISTON 1
LW-11796 SPRING, Valve outer 2
LW-11797 SPRING, Valve, auxiliary 2
LW-12717 CYLINDER ASSY. 1
LW-11775 PLUG, Piston pin 2
SSP672 TAG 1
62388 CAP 1

8-8



M/AVEO LYCOMING

Part No.
Reference Page 1-1
77047
75300
74959
73900
77052
75301
74961
74001
77048
75297
74958
72575
77051
75300
74959
73900
69796
Reference Page 1-3

72902

72980

72900
72888

70256

Superseded by

LW-11041
77047
75300
74959
LW-11042
77052
75301
74961
LW-11043
77048
75297
74958
LW-11044
77051
75300
74959

LW-10647

74982

74980

74981
74979

73810

IGO and IGSO-540 PARTS CATALOG

SECTION 9

PARTS SUPERSEDURES

SECTION 1

Name

Crankcase Assy.
Crankcase Assy.
Crankcase Assy.
Crankcase Assy.
Crankcase Assy.
Crankcase Assy.
Crankcase Assy.
Crankcase Assy.
Crankcase Assy.
Crankcase Assy.
Crankcase Assy.
Crankcase Assy.
Crankcase Assy.
Crankcase Assy.
Crankcase Assy.
Crankcase Assy.

Dowel

Crankshaft &

Counterweight Assy.

Crankshaft &

Counterweight Assy.

Crankshaft Assy.
Crankshaft Assy.
Bushing

9-1

Remarks

To incorporate straight dowels.
Product improvement.
Product improvement.
Product improvement.
To incorporate straight dowels.
Product improvement.
Product improvement.
Product improvement.
To incorporate straight dowels.
Product improvement,
Product improvement.
Product improvement.
To incorporate straight dowels.
Product improvement.
Product improvement.
Product improvement.

To incorporate straight dowels.

To incorporate assy. without sludge tubes.

To incorporate assy. without sludge tubes.

Product improvement.
Product improvement.

To change length.



wAveo LycoMING [IGO and IGSO-540 PARTS CATALOG

PARTS SUPERSEDURES (CONT.)

SECTION 1 (CONT\)

Part No. Superseded by Name

Reference Page 1-3 (Cont.)

71906 LW-14820 Ring
73069 71304

71304 77202

Reference Page 1-5

LW-10124 LW-11021 Bearing
77033 LW-10124 Bearing
74180 77033 Bearing
70408 74180 Bearing
72877 73061 Body

69529 72877 Body

76290 78290 Plunger Assy.

73062 76290 Plunger Assy.
72876 73062 Plunger Assy.
71791 72876 Plunger Assy.
65074 78524 Socket

72216 73772 Nozzle Assy.

Reference Page 1-6

There are no supersedures on Page 1-6.

SECTION 2

Reference Page 2-1

67734 74822 Gasket
74900 75679 Gear Assy.
72782 74900 Gear Assy.

9-2

Camshaft Assy.

Camshaft Assy.

Remarks

Product improvement.
Parts standardization.

Product improvement on IGO, IGSO-540-B.

To incorporate larger dowel hole to receive
straight dowels.

Product improvement.

Product improvement.

Product improvement.

To provide for a wider shoulder.
Product improvement.

Product improvement.

To provide limited travel plunger assys.
To provide for a wider shoulder.
Product improvement.

Product improvement.

Parts standardization.

Product improvement.
Product improvement.

Product improvement.



wAaveo LycoMmING IGO0 and IGSO-540 PARTS CATALOG

PARTS SUPERSEDURES (CONT.)

SECTION 2 (CONT.)

Part No. Superseded by Name Remarks

Reference Page 2-1 (Cont.)

75679
74900
72782
76494
77731
69727
67388
STD-1017
72579
Reference Page 2-3
179B

180G

Reference Page 2-5
72580
72581
69876
65986
65987
75649

65996

67393
67914

68293

LW-11188

75679

74900

LW-11189

LW-11190

LW-11187

LW-11185

AN435-3-10

74962

72053

72378

LW-11184

LW-11182

LW-11181

LW-11179

LW-11178

LW-11177

75649

LW-11176

LW-11175

LW-11174

Gear Assy.
Gear Assy.
Gear Assy.
Gear Assy.
Gear Assy.
Gear Assy.
Plate

Rivet

Housing Assy.

Gasket

Cover

Gear Assy.
Plate

Cage Assy.
Shaft

Cup

Spacer

Spacer

Gear
Gasket

Housing

Product improvement.
Product improvement.
Product improvement.
Product improvement.
Product improvement.
Product improvement.
Product improvement.
Product improvement.

Product improvement.

To use one common gasket instead of two.

Product improvement.

Product improvement.
Product improvement.
Product improvement.
Product improvement.
Product improvement.

Product improvement.

To provide salvage pinion cage and related

parts.
Product improvement.
Product improvement.

Product improvement.



Part No.

PARTS SUPERSEDURES (CONT.)

Superseded by

Reference Page 2-5 (Cont.)

STD-1016

STD-1823

72582

68288

68290

72451

72284

68319

STD-1695

Reference Page 2-7

72486

72493

73082

72796

Reference Page 2-9

ANT37TTW38

STD-788

73025

Reference Page 3-1

74728

74102

73940

74729

AN4-3A

75159

LW-11540

74203

74204

74337

67722

77454

STD-2045

75668

75677

75676

74646

LW-15592-8-12

ANT37TW38

74128

LW-16082

74728

74102

LW-16081

SECTION 2 (CONT.)

Name

Screw
Lockplate
Shaft
Lockplate
Nut
Sleeve
Ring
Slinger

Nut

Gasket
Adapter Assy.
Adapter Assy.

Nut

Clamp
Clamp

Adapter Assy.

SECTION 3

Accessory Housing Assy.
Accessory Housing Assy.
Accessory Housing Assy.

Accessory Housing Assy.

9-4

wAaveo LycoMING IGO and IGSO-540 PARTS CATALOG

Remarks

Product improvement.
Product improvement.
Product improvement.
Product improvement.
Product improvement.
Product improvement.
Product improvement.
Product improvement.

Product improvement.

Product improvement.
Product improvement.
Product improvement.

Product improvement.

Product improvement.
Product improvement.

Product improvement.

Product improvement.
Product improvement.
Product improvement.

Product improvement.



wAaveo LYCOMING IGO and IGSO-540 PARTS CATALOG

PARTS SUPERSEDURES (CONT.)
SECTION 3 (CONT.)
Part No. Remarks

Superseded by Name

Reference Page 3-1 (Cont.)

72597 74104 Accessory Housing Assy. Product improvement.
72537 74105 Adapter Assy. Product improvement.
72599 73690 Bushing Product improvement.
72539 74420 Adapter Assy. Product improvement.
Reference Page 3-3

72735 LW-16083 Accessory Housing Assy. Product improvement.
Reference Page 3-5

AN4-31A STD-2123 Bolt Product improvement.
Reference Page 3-7

67639 75026 Adapter Assy. Product improvement.
72543 74101 Gear Assy. Product improvement.
AN4-4A STD-1895 Bolt Parts standardization.
74660 67784 Guide Parts standardization.
72778 74660 Guide Product improvement.
72777 74506 Guide Product improvement.
Reference Page 3-9

72722 74921 Tube and Plate Assy. Product improvement.
72724 LW-14199 Gasket Product improvement.
74202 LW-16085 Cover Assy. Product improvement.
73095 74202 Cover Assy. Product improvement.
72553 73095 Cover Assy. Product improvement.
73143 74200 Elbow Product improvement.
Reference Page 3-11

STD-585 72182 Ring Product improvement.

9-5



aAvVeED LyCcOMING IGO and IGSO-540 PARTS CATALOG

Part No. Superseded by
Reference Page 3-13
73294 LLW-10805

72550 73268
Reference Page 3-14

72601 73092
71766 73087
654-B 73761
68473 LW-13036
69671 75516
73872 61297

Reference Page 3-15

71774 LW-13684

Reference Page 4-1

75054 76186
72733 75054
76260 76187
76187 LW-12717
78283 LW-12714
74828 78283
72212 71895
66713 LW-11956
72897 LW-11957
75838 LW-11958
73973 75838

Reference Page 4-3

75773 72255

PARTS SUPERSEDURES (CONT.)

SECTION 3 (CONT.)

Name

Shaftgear

Gear Assy.

Pump Assy.
Body Assy.
Spring
Sleeve

Shaft

Impeller

Cap

SECTION 4

Cylinder Assy.
Cylinder Assy.
Cylinder Assy.
Cylinder Assy.
Cylinder Assy.
Cylinder Assy.
Seat

Guide

Guide

Guide

Guide

Shroud Tube Assy.

9-6

Remarks

Product improvement.

Product improvement,

Product improvement.
Product improvement.
Parts standardization.
Prouct improvement.

Product improvement.

Product improvement.

Product improvement.

To incorporate up-exhaust cylinder assys.

To incorporate long reach plugs.

To incorporate up-exhaust cylinder assys.
Product improvement.

Product improvement.

Product improvement.

To incorporate smaller intake valve.

To incorporate flangeless intake valve guides.
To incorporate flangeless intake valve guides.
To incorporate flangeless intake valve guides.

Product improvement.

Product improvement.



wAveon LyCcoMING IGO and IGSO-540 PARTS CATALOG

PARTS SUPERSEDURES (CONT.)
SECTION 4 (CONT.)
Part No.

Superseded by Name Remarks

Reference Page 4-3 (Cont.)

75776
72718-1
72716
72717
72718
79051
66717
72705
71265
67114
68806

72710

Reference Page 4-5
77450

75548

73174
65819
75060
74646
72796
71949
75547 or

76395

78203

72257

73545

73546

73547

73548

LW-13077

79051

LW-12702

74390

74389

72626

66731

LW-13422

77450

75548

LW-13923

LW-12596

LW-12186

74646

LW-13209

71949

LW-10207

Shroud Tube Assy.
Rod Assy.
Rod Assy.
Rod Assy.
Rod Assy.
Spring
Spring
Rocker Assy.
Rocker Assy.
Bushing
Shaft

Cover

Connecting Rod Assy.

Connecting Rod Assy.

Connecting Rod Assy.

Bushing
Bolt
Nut
Nut

Bearing

Bearing

Piston

9-7

Product improvement.
Product improvement.
Product improvement.
Product improvement.
Product improvement.
Product improvement.
Product improvement.
Product improvement.
Product improvement.
Product improvement.

Parts standardization.

To use one valve rocker shaft cover on all

angle valve heads.

Product improvement.

To incorporate tongue and groove connecting

rod assys.

Product improvement.
Product improvement.
Product improvement.
Product improvement.
Product improvement.

Product improvement.

To use on tongue and groove connecting rod

assys.

Product improvement.



wAveo LycomMING IGO and IGSO-540 PARTS CATALOG

Part No. Superseded by

Reference Page 4-5 (Cont.)

75617 78203
78762 LW-10208
74242 78762
73976 74242
72578 73976
[LW-13444 LW-14078
69650 LW-13444
Reference Page 4-6

73129 LW-13622
73117 73129
74802 LW-11167
68325 LW-13321
68326 LW-11796
68328 LW-11797
LW-10076 LW-16475
73115 LW-10076

Reference Page 4-7

STD-2188 LW-15592-5-05
STD-2174 STD-2188
STD-1924 STD-2174
71578 74718
Reference Page 5-1

78292 LW-12681

SECTION 4 (CONT))

Name

Piston
Piston
Piston
Piston
Piston

Pin

Pin

Valve
Valve

Valve

Seat

Spring
Spring
Seat

Seat

Clamp
Clamp
Clamp
Baffle Assy.

SECTION 5

Gasket

9-8

PARTS SUPERSEDURES (CONT.)

Remarks

Product improvement.
Product improvement.
Parts standardization.
Product improvement,
Product improvement.

To incorporate new piston pin with positive
identification.

To incorporate new piston pin with carbureiz-
ed 1.D.

To incorporate rotator type intake valve.
Product improvement.

To incorporate nimonic exhaust valve instead
of inconel.

To incorporate new lower valve spring seat
with increased 1.D.

Product improvement.
Product improvement,
Product improvement.

Product improvement.

Product improvement.
Product improvement.
Product improvement.

Product improvement.

Product improvement.



awaveo LycoMING GO and IGSO-540 PARTS CATALOG

Part No.

Superseded by

Reference Page 5-1 (Cont.)

73820

71163

73313

75456

75554

72739

72738

71574

71571

Reference Page 5-2
There are no supersedures on Page 5-2.
Reference Page 5-3

LW-620178-104

73678
LW-620480-1
74228
[.LW-620445-1

74871

Reference Page 5-5

72783

72752

LW-620193-112

73639

72892

LW-163010-1

LW-163050-7

LW-349290-3

LW-349310-4

LW-209310-1

LW-209350-2

LW-157209

LW-157208

LW-720178-104
LW-620178-104
LW-720480-1
LW-620480-1
LW-720445-1

LW-620445-1

73860
73858
LW-720193-112

LW-620193-112

SECTION 5 (CONT.)

Name

Gasket

Magneto

Magneto

Magneto

Magneto

Magneto

Magneto

Kit Assy.

Kit Assy.

Harness Assy.
Harness Assy.
Harness Assy.
Harness Assy.
Harness Assy.

Harness Assy.

Coil Assy.
Clamp
Lead Assy.

Lead Assy.

9-9

PARTS SUPERSEDURES (CONT.)

Remarks

Product improvement.

To incorporate new distributor block lubrica-
tion.

To incorporate new distributor block lubrica-
tion.

To incorporate new distributor block lubrica-
tion.

To incorporate new distributor block lubrica-
tion.

To incorporate new distributor block lubrica-
tion.

To incorporate new distributor block lubrica-
tion.

Parts standardization.

Parts standardization.

Product improvement.
To incorporate Scintilla ‘‘blue’’ harness.
Product improvement.
To incorporate Scintilla ‘‘blue”” harness.
Product improvement.

To incorporate Scintilla ‘‘blue’” harness.

Product improvement.
Product improvement.
Product improvement.

To service with “blue’” high tension leads.



wvAaveo LycoMiNG IGO0 and IGSO-540 PARTS CATALOG

Part No. Superseded by
Reference Page 5-5 (Cont.)

73190 73639

72763 73190
LW-620525-102 LW-720525-102
73676 LW-620525-102
72765 73676

LW-620530-101 LW-720530-101

73675 LW-620530-101
72764 73675

71910 71911
AN365-632C AN365-632A
MS21919DG4 LW-16266-10-25
MS21919DF4 MS21919DG4
MS21919G12 LW-16266-10-75
73650 LW-16266-25-25
62254 73650

Reference Page 5-7
There are no supersedures on Page 5-7.

Reference Page 5-8

1182-M3 1182-Y3
Reference Page 6-1

72548 LW-11170
67748 72437
71319 70315

PARTS SUPERSEDURES (CONT.)

SECTION 5 (CONT.)

Name

Lead Assy.
Lead Assy.
Lead Assy.
Lead Assy.
Lead Assy.
Lead Assy.
Lead Assy.
Lead Assy.
Clamp

Nut

Clip

Clip

Clip

Clip

Clip

Spark Plug

SECTION 6

Gear

Gasket

Super. Housing Assy.

9-10

Remarks

Product improvement.
Product improvement.
Product improvement.
To service with ‘‘blue’” high tension leads.
Product improvement.
Product improvement.
To service with “blue’’ high tension leads.
Product improvement.
Product improvement.
Product improvement.
Parts standardization.
Parts standardization.
Parts standardization.
Parts standardization.

Product improvement.

To incorporate long reach plugs.

Product improvement.
To provide for one common gasket.

Due to removal of supercharger bearing ther-
mocouple.



w/AVED LyCoMING [IGO and IGSO-540 PARTS CATALOG

Part No.

Superseded by

Reference Page 6-1 {Cont.)

74535

71749

69080
68112
68118
69684
77576
69898

71320

72723

Reference Page 6-3

There are no supersedures on Page 6-3.

Reference Page 7-1
ANT37TWI1
ANT737TTW82
STD-1269

72417

Reference Page 7-3
STD-918
Reference Page 7-5
72075

AN4-6A

73758

LW-11173

74535

LW-11172
74536
74529
LW-11171
LW-12228
77576

69898

LW-12677

LW-15592-8-36

LW-15592-8-32

LW-15592-8-28

STD-1269

LW-25H.75

MS29512-6

AN4-5A

74151

PARTS SUPERSEDURES (CONT.)

SECTION 6

Name

Super. Impeller and
Shaft Assy.

Super. Impeller and
Shaft Assy.

Spacer
Spacer
Lockwasher
Washer
Bearing
Bearing

Bearing

Adapter Assy.

SECTION 7

Clamp
Clamp
Clamp

Clamp

Bolt

Seal

Bolt

Nozzle

Remarks

Product improvement.

Product improvement.

Product improvement.
Product improvement.
Product improvement.
Product improvement.
Product improvement.
Product improvement.

Due to removal of supercharger bearing ther-
mocouple.

Product improvement.

Product improvement.
Product improvement.
Product improvement.

Product improvement.
Parts standardization.
Product improvement.

To attach Bendix fuel injector.

Parts standardization.



wAaveo LycoMING GO and 1GSO-540 PARTS CATALOG

PARTS SUPERSEDURES (CONT.)

SECTION 7 (CONT.)

Part No. Superseded by Name Remarks

Reference Page 7-5 (Cont.)

73029 73758 Nozzle Product improvement.
74067 75285 Manifold Assy. Product improvement.
73963 LW-12098-1-200 Tube Assy. Product improvement.
73964 LW-12098-1-170 Tube Assy. Product improvement.
73224 LW-12098-2-200 Tube Assy. Product improvement.
61581-28 LW-12098-2-200 Tube Assy. Product improvement.
73751 LW-16266-25-63 Clamp Parts standardization.
MS21919G12 LW-16266-10-75 Clip Parts standardization.
73650 LW-16266-25-25 Clip Parts standardization.
62254 73650 Clip Product improvement.
74066 LW-13181-6-330 Hose Assy. Product improvement.
LW-12516 LW-162€6-10-13 Clamp Parts standardization.
71621 LW-16266-25-38 Clip Parts standardization.

Reference Page 7-7

73221 LWwW-12210 Fuel Injector Product improvement,
73364 73221 Fuel Injector Product improvement.
73758 74151 Nozzle Parts standardization.
73029 73758 Nozzle Product improvement.
73363 73239 Fuel Manifold Assy. Product improvement.
73238 LW-13175-4-480 Hose Assy. Product improvement,
73213 ANT35-32 Clamp Product improvement.,
73214 ANT35-36 Clamp Product improvement.
73650 LW-16266-25-25 Clip Parts standardization.
62254 73650 Clip Product improvement.
73224 LW-12098-2-200 Tube Assy. Product improvement.
61581-28 LW-12098-2-200 Tube Assy. Product improvement.

9-12



wAveo LycoMING IGO and IGSO-540 PARTS CATALOG

PARTS SUPERSEDURES (CONT.)

SECTION 7 (CONT.)

Part No. Superseded by Name Remarks

Reference Page 7-7 (Cont.)

75091 LLW-12098-3-320 Tube Assy. Product improvement.
73225 75091 Tube Assy. Product improvement.
73226 LW-12098-1-160 Tube Assy. Product improvement.
73237 LW-12098-1-180 Tube Assy. Product improvement.
73971 LW-16266-25-50 Clamp Parts standardization.
62255 73971 Clamp Product improvement.
Reference Page 7-9

73909 LW-12209 Fuel Injector Product improvement.
78417 LW-12208 Fuel Injector Product improvement.
74147 74405 Nozzle Assy. Product improvement.

LW-12799-6-113 LW-12799-65113 Hose Assy. Product improvement.
LW-13182-6-113 LW-12799-6-113 Hose Assy. Product improvement.
73942 LW-13182-6-113 Hose Assy. Product improvement.
74145 LLW-13182-6-094 Hose Assy. Product improvement.
LW-13182-6-094 LW-12799-65094 Hose Assy. Product improvement.
73050 LW-16266-25-75 Clip Parts standardization.
73971 LW-16266-25-50 Clip Parts standardization.
62255 73971 Clip Product improvement.
LW-12876-4-062 LW-12876-45062 Hose Assy. Product improvement.
LW-13178-4-062 LW-12876-4-062 Hose Assy. Product improvement.
74458 LLW-13178-4-062 Hose Assy. Product improvement.
74144 74458 Hose Assy. Product improvement.
74533 LW-13184-4-075 Hose Assy. Product improvement.
74144 74533 Hose Assy. Product improvement.
73751 LW-16266-25-63 Clamp Product improvement.
LW-12798-4-044 LW-12798-4S044  Hose Assy. Product improvement.

9-13



wAaveo LYycoMING IGO and 1GSO-540 PARTS CATALOG

PARTS SUPERSEDURES (CONT.)

SECTION 7 (CONT.)

Part No. Superseded by Name Remarks

Reference Page 7-9 (Cont.)

LW-13174-4-044 LW-12798-4-044 Hose Assy. Product improvement.
72388 LW-13174-4-044 Hose Assy. Product improvement.
74528 LW-13178-4-032 Hose Assy. Product improvement.
74209 74639 Filter Product improvement.
LW-12799-6-090 LW-12799-6S090 Hose Assy. Product improvement.
LW-13182-6-086 LW-12799-6-090 Hose Assy. Product improvement.
74071 LLW-13182-6-086 Hose Assy. Product improvement.
74146 LW-13182-6-074 Hose Assy. Product improvement.
74053 LW-14574 Strut Product improvement.
74055 LW-14573 Bracket Product improvement.
Reference Page 7-11

72786 LW-13174-4-160 Hose Assy. Product improvement.
62255 LW-16266-25-44 Clamp Parts standardization.

9-14



AvVEOD LYCOMING IGO and IGSO-540 PARTS CATALOG

NUMERICAL INDEX

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO.
AN115807 Screw 3-11 LW-10805 Shaftgear 3-13
AN123029 Gasket 7-11 LW-11021 Bearing 1-5
AN123908 Ring 3-15 LW-11041 Crankcase Assy. 1-1
AN124001 Seal 6-3 LW-11042 Crankcase Assy. 1-1
AN365-632A Nut 5-5 LW-11043 Crankcase Assy. 1-1
AN381-2-10 Pin 3-13 LW-11044 Crankcase Assy. 1-1
AN381-4-20 Pin 3-15 LW-11167 Valve 4-6
AN4-3A Screw 2-5 LW-11170 Gear 6-1
AN4-4A Bolt 3-7 LW-11171 Washer 6-1
AN4-5A Bolt 7-5 LW-11172 Spacer 6-1
AN4-5A Bolt 7-7 LW-11173 Impeller and Shaft Assv.  6-1
AN4-6A Bolt 7-1 LW-11174 Housing 2-5
AN4-6A Bolt 7-11 LW-11175 Gasket 2-5
AN4-12A Bolt 1-6 LW-11176 Gear 2-5
AN4-12A Bolt 2-9 LW-11177 Spacer 2-5
AN4-12A Bolt 3-5 LW-11178 Cup 2-5
AN4-12A Bolt 7-3 LW-11179 Shaft 2-5
AN4-14A Bolt 1-6 LW-11181 Cage Assy. 2-5
AN4-14A Bolt 7-3 LW-11182 Plate 2-5
AN4-15A Bolt 1-6 LW-11184 Gear Assy. 2-5
AN4-15A Bolt 7-3 LW-11185 Plate 2-1
AN4-16 Bolt 1-6 LW-11187 Gear Assy. 2-1
AN4-17A Bolt 1-6 LW-11188 Gear Assy. 2-1
AN4-20A Bolt 3-5 LW-11189 Gear Assy. 2-1
AN4-23A Bolt 3-5 LW-11190 Gear Assy. 2-1
AN4H5A Bolt 5-5 LW-11540 Shaft 2-5
AN435-3-10 Rivet 2-1 LW-11796 Spring 4-6
AN481-10 Clevis 7-11 LW-11797 Spring 4-6
ANA486-2 Clevis 7-11 LW-11876 Spacer 7-5
AN490-HT8 Rod End 7-11 LW-11909 Nozzle Assy. 7-9
AN4047-1 Gasket 3-5 LW-11956 Guide 4-1
AN501-416-10 Screw 7-7 LW-11857 Guide 4-1
AN501A416-12 Screw 3-7 LW-11958 Guide 4-1
ANG6-16 Bolt 1-6 LW-12098-0-190 Tube Assy. 7-5
ANG6-21A Bolt 1-6 LW-12098-1-160 Tube Assy. 7-7
ANG6-22A Bolt 1-6 LW-12098-1-170 Tube Assy. 7-5
ANG6-24 Bolt 1-6 LW-12098-1-180 Tube Assy. 7-7
AN6270-3D-0100 Hose Assy. 7-11 LW-12098-1-200 Tube Assy. 7-5
AN74-3 Screw 3-13 LW-12098-2-170 Tube Assy. 7-5
AN735-32 Clamp 7-7 LW-12098-2-200 Tube Assy. 7-5
AN735-36 Clamp 7-7 LW-12098-2-200 Tube Assy. 7-7
ANB815-4 Union 7-9 LW-12098-3-320 Tube Assy. 7-7
AN815-6 Union 7-5 LW-12186 Nut 4-5
AN816-6-2 Nipple 7-5 LW-12208 Fuel Injector 7-9
AN900-28 Gasket 3-15 LW-12209 Fuel Injector 7-9
AN935-8L Lockwasher 6-3 LW-12210 Fuel Injector 7-7
AN960-616L Washer 1-6 LW-12228 Bearing 6-1
LW-10207 Piston 4-5 LW-12301 Spring 3-7
LW-10208 Piston 4-5 LW-12302 Gear Assy. 3-7
LW-10647 Dowel 1-1 LW-12464 Bracket 7-5

10-1



wAaveo LycoMING IGO and IGSO-540 PARTS CATALOG

PART NO.

LW-12465
LW-12522-1
LW-12588
LW-12596
LW-12604
LW-12677
LW-12681
LW-12684
LW-12685
LW-12686
LW-12702
LW-12714
LW-12717
LW-12798-45044
LW-12799-65090
LW-12799-65094
LW-12799-65113
LW-12876-45032
LW-12876-45062
LW-12949
LW-13036
LW-13077
LW-13174-4-160
LW-13175-4-480
LW-13178-4-032
LW-13181-6-240
LW-13181-6-330
LW-13182-6-074
LW-13182-6-094
LW-13184-4-075
LW-13209
LW-13321
LW-13322
LW-13422
LW-13622
LW-13684
LW-13923
LW-14042
LW-14078
LW-14199
LW-14554
LW-14573
LW-14574
LW-14820
LW-15582-5-05
LW-155982-8-12
LW-15592-8-28
LW-15592-8-32
LW-15592-8-36
LW-157208

NUMERICAL INDEX (Cont).

PART NAME

Bracket

Filter Assy.
Bushing

Bolt

Nipple
Adapter Assy.
Gasket

Gear Assy.
Adapter Assy.
Fuel injector
Rocker Assy.
Cylinder Assy.
Cylinder Assy.
Hose Assy.
Hose

Hose

Hose

Hose

Hose

Valve

Sleeve

Spring

Hose

Hose Assy.
Hose

Hose Assy.
Hose Assy.
Hose

Hose

Hose

Bearing

Seat

Seat

Connecting Rod Assy.

Valve

Cap

Bushing

Fuel Injector
Pin

Gasket

Fuel Injector
Bracket
Strut

Ring

Clamp
Clamp
Clamp
Clamp
Clamp

Kit

PAGE NO.

7-5
3-15
4-3
4-5
7-5
6-1
5-1
2-1
2-9
7-5
4-3
4-1
41
7-9
7-9
7-9
7-9
7-9
7-9
4-6
3-14
4-3
7-11
7-7
7-9
7-7
7-5
7-9
7-9
7-9
4-5
4-6
4-6
4-5
4-6
3-15
4-5
7-9
4-5
3-9
7-9
7-9
7-9
1-3
4-7
2-9
7-1
7-1
7-1
5-1

10-2

PART NO.

LW-157209
LW-16081
LW-16082
LW-16083
LW-16085
LW-16140-45075
LW-16266-10-13
LW-16266-10-25
LW-16266-10-75
LW-16266-10-75
LW-16266-25-25
LW-16266-25-25
LW-16266-25-25
LW-16266-25-38
LW-16266-25-44
LW-16266-25-50
LW-16266-25-50
LW-16266-25-63
LW-16266-25-63
LW-16266-25-75
LW-163010-1
LW-163050-7
LW-16475
LW-25H.75
LW-2098310-4
LW-209350-2
LW-320046-10
LW-349290-3
LW-349310-4
LW-620480-3
LW-720178-104
LW-720193-112
LW-720480-1
LW-720525-102
LW-720530-101
LW-720445-1
MS122200
MS124776
MS13997-3
MS13998-3
MS20822-4
MS20823-3
MS20823-6D
MS28775-024
MS29512-4
MS29512-6
MS28512-6
STD-2

STD-8

STD-8

PART NAME

Kit

Housing Assy.
Housing Assy.
Housing Assy.

Cover Assy.
Hose
Clamp
Clamp
Clamp
Clamp
Clamp
Clamp
Clamp
Clamp
Clamp
Clamp
Clamp
Clamp
Clamp
Clamp
Magneto
Magneto
Seat
Screw
Magneto
Magneto

Ignition Harness

Magneto
Magneto

Harness Assy.
Harness Assy.

Lead Assy.

Harness Assy.

Lead Assy.
Lead Assy.

Harness Assy.

Insert
Insert
Key
Cap
Elbow
Elbow
Elbow
Seal
Seal
Seal
Seal
Nut
Washer
Washer

PAGE NO.

5-1
3-1
3-1
3-3
3-9
7-9
7-5
5-5
5-5
7-5
5-5
7-5
7-7
7-5
7-11
7-7
7-9
7-5
7-9
7-9
5-1
5-1
4-6
7-3
5-1
5-1
5-5
5-1
5-1
5-3
5-3
5-5
5-3
5-5
5-5
5-3
3-14
6-3
4-6
4-6
7-11
7-11
41
3-14
7-9
7-5
7-11
3-13
1-6
2-3



wAveo LycoMING IGO0 and IGSO-540 PARTS CATALOG

NUMERICAL INDEX (Cont).

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO.
STD-8 Washer 2-9 STD-35 Washer 7-9
STD-8 Washer 3-5 STD-35 Washer 7-11
STD-8 Washer 3-7 STD-37 Nut 2-3
STD-8 Washer 3-9 STD-37 Nut 3-5
STD-8 Washer 3-11 STD-37 Nut 4-1
STD-8 Washer 3-13 STD-37 Nut 5-1
STD-8 Washer 3-15 STD-37 Nut 7-5
STD-8 Washer 5-2 STD-37 Nut 7-7
STD-8 Washer 5-3 STD-37 Nut 7-9
STD-8 Washer 5-5 STD-39 Locknut 2-7
STD-8 Washer 6-1 STD-60 Pin 3-15
STD-8 Washer 6-3 STD-61 Nut 3-15
STD-8 Washer 7-1 STD-68 Pin 2-5
STD-8 Washer 7-3 STD-71 Plug 3-1
STD-8 Washer 7-5 STD-71 Plug 3-3
STD-8 Washer 7-7 STD-71 Plug 3-15
STD-8 Washer 7-9 STD-82 Screw 31t
STD-8 Washer 7-11 STD-82 Screw 6-3
STD-9 Nut 1-6 STD-82 Screw 7-5
STD-9 Nut 2-3 STD-82 Screw 7-7
STD-9 Nut 2-9 STD-82 Screw 7-9
STD-9 Nut 3-5 STD-91 Plug 7-3
STD-9 Nut 3-7 STD-95 Key 2-5
STD-9 Nut 3-15 STD-97 Nut 1-6
STD-9 Nut 4-3 STD-97 Nut 3-7
STD-9 Nut 6-1 STD-97 Nut 3-11
STD-9 Nut 6-3 STD-111 Gasket 2-7
STD-9 Nut 7-3 STD-111 Gasket 3-3
STD-9 Nut 7-11 STD-111 Gasket 7-3
STD-19 Dowel 2-3 STD-120 Plug 2-3
STD-19 Dowel 2-7 STD-132 Dowel 3-1
STD-19 Dowel 3-1 STD-148 Nipple 7-5
STD-19 Dowel 3-3 STD-160 Washer 1-6
STD-19 Dowel 3-11 STD-160 Washer 2-3
STD-28 Washer 3-11 STD-160 Washer 2-9
STD-28 Washer 7-5 STD-160 Washer 3-5
STD-28 Washer 7-7 STD-160 Washer 3-7
STD-33 Washer 1-5 STD-160 Washer 3-9
STD-33 Washer 1-6 STD-160 Washer 3-15
STD-33 Washer 2-5 STD-160 Washer 4-3
STD-33 Washer 2-7 STD-160 Washer 5-3
STD-33 Washer 3-5 STD-160 Washer 6-1
STD-33 Washer 5-2 STD-160 Washer 6-3
STD-35 Washer 1-5 STD-160 Washer 7-1
STD-35 Washer 2-3 STD-160 Washer 7-3
STD-35 Washer 2-5 STD-160 Washer 7-7
STD-35 Washer 3-5 STD-160 Washer 7-9
STD-35 Washer 4-1 STD-208 Oil Seal 3-15
STD-35 Washer 7-5 STD-213 Oil Seal 3-13
STD-35 Washer 7-7 STD-251 Washer 4-7

10-3



wAaveo LyCcoMING [GO and IGSO-540 PARTS CATALOG

NUMERICAL INDEX (Cont).

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO.
STD-251 Washer 5-5 STD-696 Washer 3-11
STD-251 Washer 7-5 STD-696 Washer 5-3
STD-251 Washer 7-7 STD-696 Washer 5-5
STD-294 Gasket 3-15 STD-713 Pin 1-6
STD-332 Circlip 2-3 STD-763 Pin 3-13
STD-351 Gasket 3-15 STD-783 Plug 1-1
STD-355 Plug 3-9 STD-783 Plug 3-9
STD-375 Screw 6-1 STD-798 Dowel 2-1
$TD-394 Dowel 2-3 STD-798 Pin 3-7
STD-394 Dowel 3-1 STD-798 Dowel 2-7
STD-394 Dowel 3-11 STD-858 Key 1-3
STD-394 Dowel 3-14 STD-859 Dowel 3-1
STD-394 Dowel 3-16 STD-859 Dowel 3-3
STD-425 Washer 7-9 STD-860 Screw 7-7
STD-434 Dowel 3-9 STD-860 Screw 7-9
STD-475 Washer 2-3 STD-872 Nut 1-6
STD-475 Washer 3-5 STD-875 Dowel 2-7
STD-475 Washer 4-1 STD-876 Dowel 3-1
STD-475 Washer 5-1 STD-951 Dowel 3-9
STD-475 Washer 7-5 STD-969 Screw 7-7
STD-475 Washer 7-7 STD-993 Dowel 3-1
STD-475 Washer 7-9 STD-994 Ring 2-1
STD-547 Seal 3-11 STD-994 Ring 3-1
STD-550 Plug 7-3 STD-1006 Ring 3-7
STD-553 Screw 5-5 STD-1013 Nut 2-5
STD-557 Dowel 1-1 STD-1017 Rivet 2-1
STD-596 Nut 1-6 STD-1053 Piug 3-9
STD-596 Nut 2-7 STD-1084 Screw 7-9
STD-596 Nut 3-5 STD-1104 Plug 3-9
STD-616 Nut 1-5 STD-1164 Insert 3-14
STD-617 Nut 1-6 STD-1171 Insert 1-5
STD-670 Nut 4-7 STD-1173 Insert 7-3
STD-670 Nut 5-5 STD-1201 Dowel 2-1
STD-670 Nut 5-7 STD-1204 Bolt 2-9
STD-670 Nut 7-5 STD-1215 Boit 3-9
STD-670 Nut 7-7 STD-1215 Bolt 7-1
STD-670 Nut 7-9 STD-1236 Bolt 5-5
STD-673 Nut 5-5 STD-1301 Ring 7-11
STD-673 Nut 7-1 STD-1315 Insert 1-1
STD-673 Nut 7-5 STD-1315 Insert 3-1
STD-673 Nut 7-7 STD-1315 Insert 3-3
STD-673 Nut 7-11 STD-1315 Insert 3-7
STD-674 Nut 7-9 STD-1315 Insert 6-3
STD-678 Washer 1-6 STD-1339 Plug 2-7
STD-678 Washer 3-5 STD-1339 Plug 3-1
STD-679 Screw 1-3 STD-1339 Plug 3-3
STD-684 Nipple 4-7 STD-1339 Plug 6-1
STD-692 Screw 4-7 STD-1353 Insert 3-1
STD-692 Screw 5-5 STD-1392 Plug 3-14
STD-692 Screw 7-5 STD-1411 Nut 7-7

10-4



wAveo LycomMING IGO and IGSO-540 PARTS CATALOG

NUMERICAL INDEX (Cont).

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO.
STD-1419 Bolt 3-9 10-320620-43 Lead Assy. 5-3
STD-1560 Ring 7-11 10-320620-55 Lead Assy. 5-3
STD-1623 Insert 1-1 10-320620-59 Lead Assy. 5-3
STD-1679 Bolt 7-3 10-320620-92 Lead Assy. 5-3
STD-1686 Screw 4-7 10-320620-95 Lead Assy. 5-3
STD-1686 Screw 5-7 10-320620-106 Lead Assy. 5-3
STD-1688 Bolt 2-9 10-320620-112 Lead Assy. 5-3
STD-1702 Seat 3-11 10-320620-121 Lead Assy. 5-3
STD-1703 Screw 6-1 10-320620-126 Lead Assy. 5-3
STD-1708 Seal 3-11 10-720633-48 Lead Assy. 5-3
STD-1709 Circlip 3-11 10-720633-78 Lead Assy. 5-3
STD-1727 Washer 5-1 25-8 Stud 4-1
STD-1736 Pin 2-1 25-10 Stud 1-1
STD-1745 Pin 6-3 25-10 Stud 2-1
STD-1753 Ring 2-9 25-10 Stud 6-1
STD-1756 Washer 6-3 25-11 Stud 1-1
STD-1792 Hose 7-1 25-11 Stud 6-1
STD-1797 Hose 2-9 25-12 Stud 3-1
STD-1821 Hose 4.7 25-12 Stud 3-3
STD-1832 Insert 7-3 25-12 Stud 3-9
STD-1854 Washer 3-13 25-12 Stud 6-1
STD-1872 Insert 4-1 25-13 Stud 3-1
STD-1873 Screw 3-13 25-13 Stud 3-3
STD-1874 Screw 5-2 25-13 Stud 6-1
STD-1874 Screw 5-3 25-13 Stud 7-3
STD-1877 Insert 6-3 25-14 Stud 2-1
STD-1879 Bolt 7-9 25-15 Stud 3-3
STD-1880 Washer 6-3 25-19 Stud 1-1
STD-1880 Washer 7-3 25-20 Stud 1-1
STD-1881 Screw 7-3 25-21 Stud 3-1
STD-1883 Dowel 2-7 25-22 Stud 1-1
STD-1893 Screw 7-9 25-23 Stud 3-1
STD-1896 Screw 6-3 25-23 Stud 3-3
STD-1901 Drive Stud 2-1 25-27 Stud 3-1
STD-1925 Screw 4-3 25-27 Stud 3-3
STD-1925 Screw 5-2 25-29 Stud 3-9
STD-1925 Screw 5-3 25-34 Stud 3-1
STD-1925 Screw 5-5 25-34 Stud 3-3
STD-1925 Screw 5-7 25-37 Stud 3-3
STD-1925 Screw 7-7 25-38 Stud 3-1
STD-1927 Plug 7-11 25-40 Stud 3-1
STD-1973 Key 3-14 25-40 Stud 3-3
STD-2045 Nut 2-5 25D-11 Stud 3-3
STD-2045 Nut 5-2 25D-16 Stud 3-9
STD-2045 Nut 5-5 25D-23 Stud 3-14
STD-2123 Bolt 3-5 25D-24 Stud 3-1
STD-2155 Bolt 5-5 25D-24 Stud 3-3
10-320620-25 Lead Assy. 5-3 25D-24 Stud 3-14
10-320620-31 Lead Assy. 5-3 25D-26 Stud 3-14
10-320620-41 Lead Assy. 5-3 31-10 Stud 4-1

10-5



wAveo LycoMING IGO and IGSO-540 PARTS CATALOG

NUMERICAL INDEX (Cont).

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO.
31-12 Stud 3-14 30311 Bearing 3-7
31-12 Stud 4-1 59568 Lead Assy. 5-7
31-13 Stud 1-1 59569 Lead Assy. 5-7
31-13 Stud 2-3 59570 Lead Assy. 5-7
31-14 Stud 3-3 59571 Lead Assy. 5-7
31-14 Stud 3-14 595672 Lead Assy. 5-7
31-14 Stud 6-3 59573 Lead Assy. 5-7
31-15 Stud 2-9 59574 Lead Assy. 5-7
31-16 Stud 3-1 59575 Lead Assy. 5-7
31-17 Stud 2-3 59576 Lead Assy. 5-7
31-22 Stud 2-9 59577 Lead Assy. 5-7
31-24 Stud 2-1 59578 Lead Assy. 5-7
31C-12 Stud 3-1 59579 Lead Assy. 5-7
38-13 Stud 1-1 60430 Cover 3-5
38-16 Stud 1-1 60431 Cover 3-5
38-16 Stud 3-1 60803 Strap 1-6
38-16 Stud 3-3 60828 Plug 4-5
38-17 Stud 1-1 60971 Coupling 5-1
38-19 Stud 1-1 61297 Impelier 3-14
38-19 Stud 21 61503 Sleeve 4-3
38-21 Stud 1-5 61548 Nameplate 2-1
38-22 Stud 1-5 62224 Gasket 5-1
38-23 Stud 1-5 62388 Cap 4-6
38-31 Stud 3-9 62922 Seal 4-3
38D-18 Stud 1-1 64782 Lead Assy. 5-2
50-15 Stud 141 64784 Lead Assy. 5-2
257-8 Plug 3-11 64785 Lead Assy. 5-2
511 Spacer 2-5 64847 Lead Assy. 5-2
511 Spacer 5-7 65007 Retainer 1-1
662 Nut 3-15 65366 Bearing 2-5
671-B Cover 3-5 65519 Bushing 1-3
1028-B Ball 3-14 65614 Plug 4-7
1102 Plug 1-1 65818 Pin 2-7
1102 Plug 2-1 65973 Lockring 21
1102 Plug 2-3 65985 Roller 2-5
1102 Plug 2-9 65992 Circlip 2-5
1102 Plug 3-1 65993 Circlip 2-5
1102 Plug 3-3 65994 Circlip 2-5
1102 Plug 3-9 65995 Circlip 2-5
1102 Plug 4-1 66048 Circlip 21
1102 Plug 6-1 66050 Circlip 21
1102 Piug 7-3 66051 Circlip 2-1
1102 Plug 7-9 66052 Circlip 2-5
1182-K4 Spark Piug 5-8 66145 Dowel 3-1
1182-Ub Spark Plug 5-8 66145 Dowel 3-3
1182-Y3 Spark Plug 5-8 66426 Impeller 3-14
1540 Plug 3-15 66610 Bushing 4-1
1691-C Gasket 3-5 66670 Bushing 4-1
8313 Gasket 3-5 66728 Washer 4-3
204156 Gasket 3-5 66731 Cover 4-3

10-6



#AVCO LYyCOMING IGO and IGSO-540 PARTS CATALOG

NUMERICAL INDEX (Cont).

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO.
66732 Gasket 4-3 68172 Gasket 7-3
66734 Stud 1-1 68174 Gasket 3-3
67114 Bushing 4-3 68186 Adapter 3-9
67193 Gasket 4-3 68191 Retainer 7-3
67195 Flange 4-1 68192 Gasket 7-3
67204 Plate 1-3 68198 Screen Assy. 7-3
67388 Plate 2-1 68364 Bolt 2-5
67596 Bushing 3-11 68403 Impeller 3-14
67605 Jaw 3-11 68404 Impeller 3-14
67610 Gear Assy. 3-11 68410 Gear Assy. 3-11
67633 Gasket 3-9 68411 Plug 3-11
67638 Shim 3-7 68425 Bushing 3-1
67641 Nut 3-7 68456 Gasket 3-14
67641 Nut 6-1 68464 Strainer 3-15
67642 Lockwasher 3-7 68465 Body Assy. 3-15
67642 - Lockwasher 6-1 68466 Bushing 3-14
67653 Bushing 3-9 68466 Bushing 3-15
67678 Gasket 6-1 68468 Spacer 3-14
67687 Gear 1-3 68542 Spring 3-15
67688 Nut 1-3 68545 Washer Assy. 3-13
67690 Washer 3-13 68572 Slinger 3-13
67696 Screen 7-3 68694 Adapter Assy. 3-11
67701 Plug 3-13 68795 Cover Assy. 4-3
67708 Gasket 3-11 69177 Shaftgear Assy. 3-13
67709 Shim 3-11 69260 Insert 4-1
67710 Bushing 3-7 69286 Annulus 341
67722 Ring 2-5 69286 Annulus 3-3
67733 Sleeve 2-1 69335 Plug 2-7
67742 Bushing 31 69335 Plug 3-3
67742 Bushing 3-3 69335 Plug 7-3
67754 Washer 6-1 69433 Roller 1-3
67762 Dowel 3-14 69531 Plate 4-7
67784 Guide 3-7 69532 Seat 4-6
67787 Tube Assy. 4-7 69580 Dowel 1-1
67797 Nut 6-1 69580 Dowsl 3-1
67940 Nut 3-15 69602 Connection 7-3
67981 Plunger 3-156 69621 Plug 3-3
68018 Washer 6-3 69641 Dowel 1-3
68044 Washer 2-3 69658 Pin 3-3
68044 Washer 2-7 69662 Gear 1-3
68045 Washer 2-3 69679 Stud 1-1
68045 Washer 2-7 69683 Tube 3-7
68046 Washer 2-3 69690 Pipe 7-1
68046 Washer 2-7 69691 Pipe 7-1
68094 Diffuser 6-1 69692 Pipe 7-1
68106 Flange 2-9 69700 Cover 3-7
68127 Gasket 6-1 69701 Bracket 1-5
68146 Stud 6-1 69727 Gear Assy. 2-1
68156 Shaft 3-15 69861 Dowel 1-1
68161 Shaft 3-15 69883 impelier 6-1

10-7



w/AvVEOD LYCOMING GO and IGSO-540 PARTS CATALOG

NUMERICAL INDEX {(Cont).

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO.
69895 Bushing 6-1 72157 Bushing 2-1
69896 Bushing 6-1 72182 Ring 3-1
69897 Rivet 6-1 72185 Shaft 6-3
70315 Housing Assy. 6-1 72186 Valve 6-3
70326 Shaftgear 6-1 72212 Seat 4-1
70337 Bracket Assy. 1-5 72215 Spring 1-5
70416 Roller 1-3 72221 Bushing 2-3
70446 Bracket 1-5 72221 Bushing 2-7
70451 Bracket Assy. 1-5 72222 Bushing 2-3
70452 Bracket Assy. 1-5 72222 Bushing 2-7
70460 Washer 3-156 72242 Cover Assy. 4-3
70462 Sleeve 3-9 72255 Shroud Tube Assy. 4-3
71133 Nut 4-7 72257 Shroud Tube Assy. 4-3
71134 Nut 4-7 72343 Stabilizer 4-1
71226 Screw 3-15 72344 Stabilizer 4-1
71265 Rocker Assy. 4-3 72351 Screw 5-7
71266 Rocker Assy. 4-3 72376 Elbow 7-11
71304 Camshaft Assy. 1-3 72377 Elbow 7-5
71430 Nut 6-1 72377 Elbow 7-9
71450 Gasket 4-3 72378 Cover 2-3
71481 Ring 4-7 72412 Cover 3-5
71523 Ball 1-5 72437 Gasket 3-7
71524 Plate 1-5 72437 Gasket 6-1
71549 Washer 4-3 72468 Gasket 2-9
71610 Hook 4-7 72473 Flange 2-9
71611 Retainer 4-7 72479 Shaftgear 3-13
71616 Bushing 3-11 72481 Tube Assy. 2-9
717568 Retainer 6-1 72482 Tube Assy. 2-9
71759 Spacer 6-1 72483 Spline 3-11
71759-1 Spacer 6-1 72487 Shim 2-7
71759-2 Spacer 6-1 72489 Gear 2-7
71761 Washer 6-1 72491 Bushing 3-11
71894 Seat 4-1 72492 Gear Assy. 3-11
71895 Seat 4-1 72494 Gear Assy. 3-11
71903 Bushing 1-3 72529 Flange 2-9
71904 Counterweight Assy. 1-3 72532 Gear Assy. 2-7
71905 Counterweight Assy. 1-3 72534 Counterweight Assy. 1-3
71907 Washer 1-3 72536 Bushing 1-3
71911 Clamp 5-5 72540 Cover 3-11
71973 Gasket 7-1 72541 Support Assy. 3-7
71999 Retainer 3-14 72545 Shaft Assy. 3-7
72015 Stop 6-3 72547 Shaftgear 6-1
72016 Screw 6-3 72549 Washer 6-1
72017 Spring 6-3 72552 Shaft 3-13
72050 Key 4-6 72555 Breather 3-9
72053 Gasket 2-3 72556 Bushing - 2-7
72078 Lockplate 1-3 72557 Bushing 2-7
72091 Ring 2-7 72582 Shaft 2-5
72121 Plug 7-11 72583 Gear 2-5
72139 Dowel 3-11 72584 Cap Assy. 2-5

10-8



wAaveo LycoMING IGO and IGSO-540 PARTS CATALOG

NUMERICAL INDEX (Cont).

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO.
72586 Gear Assy. 2-3 72977 Gasket 7-5
72588 Shaft Assy. 2-3 72977 Gasket 7-7
72590 Gear 2-3 72982 Ring 7-1
72593 Shaft 2-7 72983 Ring 7-1
72595 Sump Assy. 7-3 72990 Pipe 7-1
72600 Gear 3-156 73001 Pipe 7-1
72626 Shaft 4-3 73002 Pipe 7-1
72664 Coupling 2-7 73003 Pipe 7-1
72701 Flange 4-1 73004 Pipe 7-1
72706 Insert 4-1 73022 Sump Assy. 7-3
72707 Eye 1-6 73026 Pipe 7-1
72708 Eye 1-6 73032 Gasket 7-9
72709 Screw 4-3 73061 Body 1-5
72710 Cover 4-3 73068 Bracket 7-1
72720 Gasket 3-9 73075 Adapter Assy. 2-3
72737 Gear 3-7 73078 Fitting 7-11
72741 Gasket 3-11 73087 Body Assy. 3-14
72742 Stud 3-1 73092 Pump Assy. 3-14
72743 Dowel 3-1 73111 Valve 4-6
72743 Dowel 3-3 73118 Oil Filter 7-11
72744 Shim 2-5 73119 Elbow 7-11
72745 Seal 2-5 73136 Bracket 7-5
72746 Gasket 2-3 73136 Bracket 7-7
72747 Shim 2-3 73152 Bracket 7-5
72748 Bushing 2-3 73200 Tube 7-11
72749 Bushing 3-13 73201 Brace Assy. 7-11
72750 Bracket 5-5 73215 Bracket 7-5
72751 Bracket 5-5 73215 Bracket 7-7
72757 Nut 3-7 73216 Bracket 7-5
72761 Bearing 3-7 73216 Bracket 7-7
72767 Pipe 2-9 73217 Bracket 7-5
72774 Spring 3-7 73217 Bracket 7-7
72776 Ring 3-7 73239 Fuel Manifold Assy. 7-7
72779 Bushing 3-7 73241 Bracket 7-7
72780 Bushing 3-7 73242 Pipe Assy. 7-1
72787 Gasket 7-11 73253 Hose 7-1
72788 Nut 7-11 73254 Hose 7-1
72789 Pin 3-1 73255 Pipe Assy. 7-1
72790 Bushing 3-1 73256 Pipe Assy. 7-1
72791 Bushing 3-1 73268 Gear Assy. 3-13
72798 Screw 6-3 73287 Roller 1-3
72799 Bushing 6-3 73288 Gasket 7-3
72834 Cover 4-7 73289 Screen Assy. 7-3
72878 Lever 6-3 73290 Retainer 7-3
72895 Spacer 6-3 73291 Screen 7-3
72896 Pump Assy. 7-11 73292 Gasket 2-9
72918 Baffle Assy. 4-7 73293 Bushing 3-1
72937 Coupling 3-13 73293 Bushing 3-3
72939 Tube Assy. 2-9 73318 Bracket 7-7
72940 Tube Assy. 2-9 73346 Flange 7-1

10-9



wAaveo LycoMING JIGO and IGSO-540 PARTS CATALOG

NUMERICAL INDEX (Cont).

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO.
73378 Lead Assy. 5-5 74152 Housing Assy. 6-3
73379 Lead Assy. 5-5 74200 Eibow 3-9
73380 Lead Assy. 5-5 74203 Lockplate 2-5
73545 Rod Assy. 4-3 74204 Nut 2-5
73546 Rod Assy. 4-3 74241 Ring 4-5
73547 Rod Assy. 4-3 74310 Bracket 5-7
73548 Rod Assy. 4-3 74311 Clamp 5-7
73555 Rod Assy. 4-3 74337 Sleeve 2-5
73556 Rod Assy. 4-3 74360 Flange 7-1
73557 Rod Assy. 4-3 74389 Bushing 4-3
73558 Rod Assy. 4-3 74390 Rocker Assy. 4-3
73612 Gasket 7-9 74405 Nozzie Assy. 7-9
73626 Bracket 7-7 74412 Plate 3-7
73637 Bracket 5-5 74420 Adapter Assy. 3-1
73638 Bracket 5-5 74494 Plate 4-3
73690 Bushing 3-1 74506 Guide 3-7
73743 Bracket 5-5 74529 Lockwasher 6-1
73745 Clip 5-5 74536 Spacer 6-1
73761 Spring 3-14 74584 Pump Assy. 7-11
73772 Nozzle Assy. 1-5 74599 Plate 6-3
73773 Nozzle 1-5 74610 Housing and Valve Assy. 6-3
73810 Bushing 1-3 74612 Bracket 7-9
73857 Ring 4-5 74621 Fuel Manifold Assy. 7-7
73858 Clamp 5-5 74639 Filter 7-9
73860 Coil Assy. 5-5 74640 Bracket 7-9
73866 Cable Assy. 5-7 74646 Nut 2-7
73904 Lead Assy. 5-5 74718 Baffle Assy. 4-7
73905 Lead Assy. 5-5 74802 Valve 4-6
73939 Housing Assy. 6-1 74822 Gasket 2-1
73944 Eibow 7-9 74855 Bolt 2-7
73945 Nozzle Assy. 7-9 74920 Baffle 3-9
73946 Stabilizer 4-1 74921 Tube and Plate Assy. 3-9
73980 Housing Assy. 6-3 74957 Stud 1-1
73999 Spacer 7-5 74962 Housing Assy. 2-1
74000 Bracket 7-5 74979 Crankshaft Assy. 1-3
74003 Fuel Injector 7-5 74980 Cr'kshaft & Ct'wt. Assy. 1-3
74008 Lockplate 3-7 74981 Crankshaft Assy. 1-3
74054 Support 7-9 74982 Cr'kshaft & Ct'wt. Assy. 1-3
74069 Bracket 7-9 75000 Stud 1-1
74070 Elbow 7-9 75022 Pump Assy. 7-11
74073 Vent Shield 5-1 75026 Adapter Assy. 3-7
74079 Support 7-9 75151 Stabilizer 4-1
74101 Gear Assy. 3-7 751562 Stabilizer 4-1
74105 Adapter Assy. 3-1 75159 Lockplate 2-5
74128 Adapter Assy. 2-9 75164 Stabilizer 4-1
74131 Fuel Injector Assy. 7-5 75285 Manifold Assy. 7-5
74133 Modulator Assy. 7-9 75302 Dowel 1-1
74148 Modulator Assy. 7-9 755186 Shaft 3-14
74151 Nozzle 7-5 75668 Gasket 2-7
74151 Nozzle 7-7 75676 Adapter Assy. 2-7

10-10



wAaveo LycoMING JGO and IGSO-540 PARTS CATALOG

NUMERICAL INDEX (Cont).

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO.
75677 Adapter Assy. 2-7 76493 Adapter Assy. 2-7
75679 Gear Assy. 2-1 77202 Camshaft Assy. 1-3
75965 Clamp 5-1 77454 Slinger 2-5
75968 Seal 6-1 77730 Adapter Assy. 2-3
76186 Cylinder Assy. 4-1 78290 Plunger Assy. 1-5
76187 Cylinder Assy. 4-1 78524 Socket 1-5
76261 Cylinder Assy. 4-1 79009 Harness Assy. 5-2
76440 Nozzle Assy. 7-9

10-11



	PC-116 - PARTS CATALOG - MODELS IGO-540 AND IGSO-540 SERIES
	Table Of Contents
	INTRODUCTION
	Oversize And Undersize Parts Listing
	SECTION 1. CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP
	Crankcase Assembly
	Crankshaft, Camshaft And Related Parts
	Crankcase Related Parts
	Crankcase Attaching Parts

	SECTION 2. REDUCTION GEAR HOUSING AND RELATED PARTS
	Reduction Gear Housing Assembly
	Governor Drive
	Propeller Shaft And Stationary Gear Assembly
	Magneto Drives
	Drain Tube Assembly

	SECTION 3. ACCESSORY HOUSING AND RELATED PARTS
	Accessory Housing Assembly
	Accessory Housing Assembly
	Starter, Generator, Vacuum Pump, Hydraulic Pump And Fuel Pump Covers
	Supercharger Drives And Related Parts
	Starter Drive, Breather Tube And Related Parts
	Vacuum Pump, Tachometer And Starter Drive
	Tachometer And Fuel Drives
	Oil Pressure And Scavenge Pump
	Oil Pressure And Oil Scavenge Pump

	SECTION 4. CYLINDER, PISTON AND VALVE TRAIN
	Cylinder Assembly
	Cylinder Related Parts
	Connecting Rod, Pistons And Ring Assemblies
	Valve Assembly
	Cylinder Head Drain Tubes And Intercylinder Cooling Baffles

	SECTION 5. IGNITION SYSTEM
	Magnetos
	Ignition Harness And Lead Assemblies (Co-Op)
	Ignition Harness And Lead Assembly (Scintilla)
	Ignition Harness And Lead Assemblies (High Tension)
	Ignition Harness And Lead Assemblies
	Spark Plugs

	SECTION 6. SUPERCHARGER SYSTEM
	Supercharger And Impeller Assembly
	Air Inlet Housing Assemblies

	SECTION 7. OIL SUMP AND INDUCTION SYSTEM
	Intake Pipe Assembly
	Oil Sump Assembly And Oil Scavenge Screen
	Fuel Injector And Fuel Manifold Assembly (IGO-540-A1A, -A1C)
	Fuel Injector And Fuel Manifold Assembly (IGO-540-B1A, -B1C)
	Fuel Injector And Modulator Assembly (IGSO-540-A)
	Fuel Injector Oil Filter And Pump Assembly (IGSO-540-B)

	SECTION 8. Service Kit Section
	SECTION 9. Supersedure Section
	SECTION 10. Numerical Index


